LONKING 2= T

CDM853N.00I

WHEEL LOADER

SPARE PARTS MANUAL

Code:60900003306






Preface

Thank you for selecting our products.

The Spare Parts Manual is specifically for the CDM853N.00I wheel loader with standard configuration, which provides
relevant detailed information about all systems/assemblies/parts, including Chinese/English description, part number,

specification and quantity per unit etc.

Non-standard products configured with other brand diesel engine, transmission, axles and optional parts, and modified
loaders, e.g. coal loader, rock loader and high dump loader etc, can cause some changes in the systems/assemblies/parts,
which are not listed in the Spare Parts Manual. Product improvement or supplier alteration might make parts different. If you

have any question about the manual, please contact us or your nearest dealer.

In addition to parts description, specification and quantity, the Serial Number and Manufacture Date of specified

machine should be supplied with spare parts order, so that we can deliver you correct parts in time.

Customers are sincerely requested to give us suggestions with contact information on the back cover.

Lonking Holdings Limited

Apr, 2017




Contents

1. Diesel Engine System ...........oociiiiiiiiiiii e 01
1.1 Throttle control assembly ..., 05
2. Torque Converter SYStem ...........ccoccuiiiiiiiiiiii e 07
3. Transmission System ................ccccciiiiiiiiiiiii e, 11
4. AXIE SYSTEM ..o 13
4.1 Front drive shaft assembly .........cccccvveeiiiiiiicee e, 15
4.2 Rear drive shaft assembly...........cccooiiiii 17
5.CoNtrol System...........cooviiiiiiiiii e ——— 19
6. Hydraulic Steering System
6.1 Pipeline assembly of steering gear and cylinder..............ccccuvveee. 21
6.2 Priority valve installation assembly............ccocoviiiiiie, 23
6.3 Gear pump installation assembly...........cccccccveeiiiiiiiiiiiiiiiieeeee, 25
6.4 Hydraulic steering gear assembly............ccccoiiiiieiiiiiei s 27
7. Implement Hydraulic System
7.1 Bucket cylinder pipeline installation assembly.............ccoccoceeinnen. 29
7.2 Multiple unit valve pipeline installation assembly............................ 33
7.3 Working pump pipeline installation assembly...............ccccoccceen. 35
7.4 Lift cylinder pipeline installation assembly...........cccccccccoiiiiiinnnnn. 39
7.5 Pilot control @ssembly..........ocuuiiiiiiiiiiei 43
7.6 Bucket automatic set level device assembly............ccccvvviiciiiennnnn. 45
7.7 Boom lifting limit device assembly ..........cccoooiiiiiii 47
8. Service Brake System
8.1 Air cylinder installment assembly..........ccccoviiiiiiiii e, 49
8.2 Relief valve installment assembly..........ccccccooiiiiiiiiiiiieieee e, 51
8.3 Air cylinder pipeline installment assembly............cccocccceiiinn 53
8.4 Brake valve pipeline installment assembly.........cccccooeviiiiii, 55
8.5 Booster pump pipeline installment assembly.................cccooooc 57
8.6 Front axle pipeline installment assembly..............oovviiiiiiiiiiciiiiennnn. 59
8.7 Rear axle pipeline installment assembly...........ccccccoiiiiiiiiiiinn. 61

9. Emergency And Parking Brake System ....................coooiiiiiiienneeen. 63

10. Frame System..... ... 65
11. Implement System ... 73
11.1 Bucket @assembly ... 77
12.Cab SYSteM .......ooeeiii e ———— 79
13. Out Panel System ... 91
13.1 Hydraulic tank assembly........cccccceeiiiieiiiiiiieee 95
13.2 Fuel tank @ssembly...........ooo e 99
13.3 Counter weight assembly..............vvviiiiiiieeiiicccceeee e 103
13.4 Hood assembly .......oooi e 107
14. Electrical System.................cciiiiiiii 113
14.1 Electrical wiring of cab...........oooi 115
14.1.1 Air condition assembly..........cccoeiiieiiiiiiiiiii e 119
14.1.1 Evaporator assembly..........cooviiiiiiiiiiiiiiee e 121
14.1.2 Condenser assSemMbBIY..........ceevivieeeiiiiiciiiiiieeeee e 127
14.1.2 Front wiper assembly ... 129
14.1.3 Stand-alone IP assembly ..........cccccvviiiiiieiiiiiicceeeee e, 131
14.1.4 Central control bOX........oooiiiiiiiiieee e 133
14.1.5 Rear wiper assembIy ............uvuuuiiiiiiieieieie e e e 135
14.2 Electrical wiring of front frame............cccooo 137
14.3 Electrical wiring of frame...........ccccevvveeeiiiiiiee e 139
14.4 Electrical wiring of brake valve..............cccooo 143
14.5 Electrical wiring of 0il tank.............ccoooiiiiiiiiiiiii e, 145
14.6 Electrical wiring of transmission............cccoooiiiiiii e 147
14.7 Electrical wiring of counter weight............ccccccveveeiiiiiiiieeeee, 149
14.8 Electrical wiring of scrubber..............ccoo 151




Contents

Spare parts manual for transmission & torque converter..................... 153
Spare parts manual for front axle............ccoceeeeiiiiiiiiiiici e 187
Spare parts manual for rear axle...........cccoooiiiiiiiii 205
Spare parts manual for cylinder ..........cccccveeiiiiiiiiiie e, 219
TOOI Kit ...t 231
Greasing Points Indication Layout..............ccceeeeiiiiiiiii e 237
List of Vulnerable parts of the engine.............ccocoiiiiiii 238

Hydraulic Principle Diagram




-

LONKING 72 L

SEML A4 DIESEL ENGINE SYSTEM

1 Z&il 24t DIESEL ENGINE SYSTEM (30801900260)




el %4t DIESEL ENGINE SYSTEM

LONKING 72X

1 25l &4 DIESEL ENGINE SYSTEM (30801900260)

Fs i H K A% HE FES / &1
ltem Code Part Description Specification | Qty Original NO./Remarks

1 51341001020 | #2EEM20 Nut M20 10 2 GB/T889.1

2 51421150115 | #E20 Washer 20 4 GB/T97.1

3 30812101013 | #4R Backing board 2

4 60101800025 | K ENHLIEAS Engine shock absorber 2

5 51204111414 | 1E#:M12x40 Bolt M12x40 8.8 8 GB/T5783

6 51401110107 | #[E12 Washer 12 16 | GB/T93

7 51421110115 | #[&E12 Washer 12 18 | GB/T97.1

8 51203152914 | ##:M20x130 Bolt M20%130 8.8 2 GB/T5782

9 51307001119 | BHEEM12 Nut M12 8 2 GB/T6170

10 51204111514 | 15f:M12x45 Bolt M12x45 8.8 6 | GB/T5783

11 60911011467 | S&ipLadk K E Water inlet hose of engine 1

12 56171001001 %4 d70(50~70) Hose clamp d70(50~70) 4 JB/T8870

13 | 30801101334 | /KFFHAT Tie rod of water tank 2

14 51204111214 | 1E#:M12x30 Bolt M12x30 8.8 2 GB/T5783

15 17101000575 | Ht# s Sk Radiator assembly 1

16 30801000063 | HEAMLKEHLIEE | Heater pipe joints assembly 1

17 60100002132 | SEUHALEAL Diesel engine assembly 1

18 30801100970 | i EfE/Eas 3k Oil pressure sensor connector 1




-

LONKING 72 L

SEML A4 DIESEL ENGINE SYSTEM

1 L4iHl 2% DIESEL ENGINE SYSTEM (30801900260)




el %4t DIESEL ENGINE SYSTEM

LONKING 72X

1 25l 2% DIESEL ENGINE SYSTEM (30801900260)

Fs i Z K A% HE FES / &iE
Item Code Part Description Specification | Qty Original NO./Remarks

19 | 30801000304 | i JER K Throttle control assembly 1 | o5

20 56171001301 | Mz4iEd20(12~20) Hose clamp d20(12~20) 2 | JB/T8870

21 17272012746 | R 10x280 Hose 10x280 1 Q/(HG4)JG20

22 30893900520 | WEEA Steel pipe welding 1

23 51204101014 | #2:M10%20 Bolt M10x20 8.8 8 | GB/T5783

24 51401100107 | #[&10 Washer 10 8 | GB/T93

25 51421100115 | #E10 Washer 10 8 | GB/T97.1

26 60306000002 | XAy A E1 4% Oil cooler of transmission and toque converter 1

27 60911013239 | Jik#2-45%130 Hose 2-45x130 1 HG/T3036

28 30801101127 | FH4XAR Lower windshield board 1




-
LONKING 72X syl 24 DIESEL ENGINE SYSTEM

1.1 I 1EHN B THROTTLE CONTROL ASSEMBLY(30801000304)




el %4t DIESEL ENGINE SYSTEM

LONKING 72X

1.1 I T#HNE 8 THROTTLE CONTROL ASSEMBLY(30801000304)

FFs i KR i HE FES / &¥E
Item Code Part Description Specification | Qty Original NO./Remarks

1 60200000241 | Ji1 | TEEHR S AR Throttle pedal assembly 1

2 51204081014 | #Z4:M6 x 20 Bolt M6 x 20 8.8 5 | GB/T5783

3 51401080107 | # &6 Washer 6 5 | GB/T93

4 51421080115 | #[El6 Washer 6 4 | GB/T971

5 51307000819 | iZ£EM6 Nut M6 8 2 | GB/T6170

6 30801102796 | ##h7 48 Flexible shaft support 1

7 60101100755 | Ji1| &k 4 Throttle control shaft 1

8 30801100020 o oy [&] S 48 Flexible shaft fixed support 1




-

LONKING 72 L

A% 541 TORQUE CONVERTER SYSTEM

2 A4E 3% 24 TORQUE CONVERTER SYSTEM (30802900103)

L0,
—




BHiak %24 TORQUE CONVERTER SYSTEM

LONKING 72X

2 38 24 TORQUE CONVERTER SYSTEM (30802900103)

FF5 b KR Fire HE FES / &7
Item Code Part Description Specification | Qty Original NO./Remarks

1 16180500010 | AR &5 i ik Torque converter assembly 1 | 21153

2 51204111514 | 12fEM12x45 Bolt M12x45 8.8 12 | GB/T5783

3 51401110107 | #4[&[12 Washer 12 14 | GB/T93

4 51309000219 | HEEEM10x1 Nut M10x1 8 12 | GB/T6171

5 51401100107 | #pE10 Washer 10 17 | GB/T93

6 30802100000 | XusLiZfe Double-ended bolt 12

7 51204101314 | #Z$M10%x35 Bolt M10x35 8.8 4 GB/T5783

8 51421100115 | #&RE10 Washer 10 8 GB/T97.1

9 51307001019 | #2£EM10 Nut M10 8 4 GB/T6170

10 51204101014 | #Z:M10%20 Bolt M10x20 8.8 1 GB/T5783

11 51421090115 | #[E[8 Washer 8 4 | GB/T97.1

12 51401090107 | #4 58 Washer 8 4 GB/T93

13 51204091114 | #Z:M8x25 Bolt M8x25 8.8 2 GB/T5783

14 30802100119 | fHykse 3 40 Strainer mounting board 1

15 | 17272011624 | i ok Hose assembly 1

16 17601001240 | jofjrdgesk Transition connector 2

17 | 17272012807 | i sa s, Hose assembly 2

18 17601001241 | b yEpesk Transition connector 4




A% 541 TORQUE CONVERTER SYSTEM

2 A4E 3% 24 TORQUE CONVERTER SYSTEM (30802900103)

LONKING 72T




ARGE 9% 245 TORQUE CONVERTER SYSTEM l.onl(l—nG =1
2 A4E 2% 24t TORQUE CONVERTER SYSTEM (30802900103)

FFs i Zaxii Az HE FES / &1
Item Code Part Description Specification | Qty |Original NO./Remarks

19 60308000072 | fHyE#s Strainer assembly 1

20 51204091514 | 12{2M8x45 Bolt M8x45 8.8 2 | GB/T5783

21 60911013717 | 3k Wire clip 1

22 60202010011 | X3UAR 8 JH 28 50 QOil filter of transmission and torque converter 1

23 | 30802100178 | XWAEJEIH A L4 Oil filter support 1

24 51204111214 | #2$:M12x30 Bolt M12x30 8.8 2 GB/T5783

25 51421110115 | £4RE12 Washer 12 2 GB/T97.1

26 | 17272012345 | e s Hose assembly 1

27 | 17272011623 | e ias Hose assembly 1

10



-
LONKING 721 25 % 46 % % TRANSMISSION SYSTEM

3 A 4H 2 4 TRANSMISSION SYSTEM (30803900110)

11



AR H 4 245 TRANSMISSION SYSTEM

LONKING 72X

3 i 5H 24 TRANSMISSION SYSTEM (30803900110)

s b F IR FAE HE RS / &
Item Code Part Description Specification Qty Original NO./Remarks

1 30803000052 | AL FH S 4¢ Welding of the fixing bracket of gear-box 2

2 51203173214 | #2}:M24x160 Bolt M24x160 10.9 2 | GB/T5782

3 51421170115 | #E24 Washer 24 2 | GB/T97.1

4 30812102005 | #4#i Backing board 2

5 51341001120 | #2£FM24 Nut M24 10 2 | GB/T889.1

6 60400000675 | k= 4% Shock absorber 2

7 30803000004 | i3I & A K, Qil filler tube assembly 1| Q/(HG4)JG21

8 56171003401 | If4i5d57(38~57) Hose clamp d57(38~57) 2 | JB/T8870

9 51204101114 | #2k:M10x25 Bolt M10x25 8.8 1 | GB/T5783

10 | 51401100107 | %10 Washer 10 1 | GB/T93

11 | 51421100115 | #E10 Washer 10 1 | GB/T97.1

12 | 36313000046 | 75 s R Gearbox assembly 1 | >]157

13 17272012092 | K& Bk Hose assembly 1

12




-

LONKING 72 L

IRENHF 245 AXLE SYSTEM

4 XM R 4t AXLE SYSTEM (30804900084)

13



IXEhHr 5248 AXLE SYSTEM

LONKING 72X

4 XM R 4t AXLE SYSTEM (30804900084)

s g F IR kg e FERS / &4
Item Code Part Description Specification| Qty Original NO./Remarks

1 60205000012 | #£/#23.5-25 E-3/L-3 16PR TT 23.5-25 E-3/L-3 16PR TT Tyre 4 | GB/T2980

2 51211194314 | 12#:M30%x2x145 Bolt M30x2x145 8.8 8 | GB/T5785

3 51342001319 | #ZEM30x2 Nut M30x2 8 16 | GB/T889.2

4 16480500190 | HiIRSHHF Ak Front drive axle assembly 1 | LGQ856ALIII=|_] 187

5 51207111518 | 1B M12x1.5x45 Bolt M12x1.5x45 10.9 24 | GB/T5786

6 51342000419 | #2£EM12x1.5 Nut M12x1.5 10 24 | GB/T889.2

7 17401000038 | Hijf% zh % &k Front drive shaft assembly 1 >[_]15

8 30804100038 | ‘&1 Locating ring 2

9 51401110107 | #4&12 Washer 12 8 | GB/T93

10 | 51207111218 | iZ2#M12x1.5%30 Bolt M12x1.5x30 10.9 8 | GB/T5786

11 | 17404000052 | J5 & s, Rear drive shaft assembly 1 o117

12 | 16480505160 | J5URZENHF MK Rear axle drive assembly 1 | LG853.04.04lll ©>|_] 205

13 51211194214 | 12#:M30x2x110 Bolt M30x2x110 8.8 8 GB/T5785

14 60205000248 | #Hgm Rim assembly 4

15 60205000219 | #¢HE Rk Rim assembly 4 | Optional

16 | 60200000124 | #J1423.5R25% % L-3 TL 23.5R25%%L-3 TL Tyre 4 | GB/T2980 Optional

14




l.onl(l—nG ;2 IRENHF 2 8c AXLE SYSTEM

4.1 RifEzhEh S B FRONT DRIVE SHAFT ASSEMBLY (17401000038)

15



IKENHF £24: AXLE SYSTEM l.onl(l—nG =1
4.1 §ifEsh%h S 5 FRONT DRIVE SHAFT ASSEMBLY (17401000038)

FFs by P A% HE RS / #&iE
Item Code Part Description Specification Qty Original NO./Remarks

1 37423000006 "2 X Flange yoke 1 CDMC853Q-023

2 67450000010 | T FHEP41x118 Cross axle assembly $41x118 2 UW41118PB

3 | 67426000025 | Hifhkf4PE Spring circlip 8 | LGC853Q-026

4 37416000005 | fefflisk Spline shaft head 1 CDMCB853Q-016

5 67411000031 | #EHPELK Sealing sleeve assembly 1 LGC853Q-011

6 37421000008 | EE X Bushing fork 1 CDMC853Q-021

7 56201000101 THAEM6 Oil cup M6 1 JB/T47940.1

8 67419000021 7 P8I*x4x683 Shift tube ® 89 x 4 x 683 1 CDMC853Q-019

9 37418000026 | JilAH X Universal yokes 1 LGC853Q-018

10 37423000007 | Mz X Flange yoke 1 CDMC853Q-023A

16



IRENHE %245 AXLE SYSTEM

rf)v

LONKING 72T

4.2 Ja4&5h% 5 B REAR DRIVE SHAFT ASSEMBLY (17404000052)

17



IRZN T 248 AXLE SYSTEM

LONKING 72X

4.2 Jat&5h% 5 i REAR DRIVE SHAFT ASSEMBLY (17404000052)

FFs by P A% HE RS / #&iE
Item Code Part Description Specification Qty Original NO./Remarks

1 37423000053 P2 X Flange yoke 1 LGC855ZH-023

2 37426000006 | #:$Y P Circlip 8 LGC855ZH-026

3 67450000005 | i 8P45%126 | Cross axle assembly P45x126 2 | HWT-2273-00

4 37456000060 | froakh X Spline shaft fork 1 CDM85611-056C

5 | 37411000039 | ZEPLE MK Seal jacket assembly 1 | LG855BIV-011C

6 37424000022 | EEX Bushing fork 1 CDM85611-021C

7 56201000101 THAEM6 Oil cup M6 1 JB/T7940.1

8 37465000009 @ EE ik Cover of bushing fork 1 LGC855ZH-065

9 37423000054 2 X Flange yoke 1 LGC855ZH-023A

18



LONKING 72X

I\ 541 CONTROL SYSTEM

5 #:4\ 24t CONTROL SYSTEM (30805900008)

19




I\ 545 CONTROL SYSTEM

LONKING 72X

5 #2249t CONTROL SYSTEM (30805900008)

FF5 S EZ S A% HE JRES / &iE
ltem Code Part Description Specification Qty Original NO./Remarks
1 60207020250 | AR\ B Shift control flexible shaft 1
2 30805100161 | A Al &t Gearbox flexible shaft fixing plate 1
3 51204101314 IEFEM10%35 Bolt M10x35 8.8 1 GB/T5783
4 51401100107 #IE10 Washer 10 1 GB/T93
5 51421100115 10 Washer 10 1 GB/T97.1

20




l.onl(l—nGIEI ¥ mWE A4 HYDRAULIC STEERING SYSTEM
6.1 %% [a) Bl K ¥ [7) il i & % 5 i PIPELINE ASSEMBLY OF STEERING GEAR AND CYLINDER (30806000247)

21



Wk R4 HYDRAULIC STEERING SYSTEM

LONKING 72X

6.1 %% [a) Bl K % [7) i i & % 5 i PIPELINE ASSEMBLY OF STEERING GEAR AND CYLINDER (30806000247)

FF5 It KR A% HE FES / #&iE
ltem Code Part Description Specification| Qty Original NO./Remarks

1 17272011606 | K& AL Hose assembly 2

2 16608040700 | HHLDI0/P45 Cylinder ®90/®45 2 2> _]219

3 17272012606 | K& SR Hose assembly 1

4 17272012607 | B B Hose assembly 1

5 17272012608 | & SR Hose assembly 1

6 30806000224 | 4WEH MMM | Hydraulic steering gear assembly 1 >|_] 27

7 51204111314 BZFEM12x35 Bolt M12x35 8.8 4 GB/T5783

8 51401110107 | #[E12 Washer 12 4 GB/T93

9 51421110115 HJE12 Washer 12 4 GB/T97.1

10 60300000685 | i iRk Transition connector 4

22




LONKING 72T B FIUE %4 HYDRAULIC STEERING SYSTEM
6.2 HL46 IR % 3% 2 B PRIORITY VALVE INSTALLATION ASSEMBLY (308060002438)

23



Wk R4 HYDRAULIC STEERING SYSTEM

LONKING 72X

6.2 7% IR % 3% 2 B PRIORITY VALVE INSTALLATION ASSEMBLY (30806000248)

FFs iy K A% HE FES / &1
Item Code Part Description Specification | Qty Original NO./Remarks

1 17272012603 | iR & S Hose assembly 1

2 17272012604 | & B Hose assembly 1

3 17272012605 | & AL Hose assembly 1

4 17272011612 | [R&E LK Hose assembly 1

5 60300000777 | ifiEREk Hose assembly 1

6 17601001228 | i H3LAL Transition connector 3

7 60304000043 | i IR = A Transition connector 1

8 51203102614 | i%#:M10x100 Bolt M10x100 8.8 2 GB/T5782

9 51401100107 | #J&10 Washer 10 6 GB/T93

10 30806100206 | [E#x Press plate 1

11 56900000401 | OJZIE32.92x3.53 | O-ring 32.92%3.53 1 AS568

12 51204101314 | 12#M10%35 Bolt M10%x35 8.8 4 GB/T5783

24



l.onl(l—nGZEI Ha ik £24: HYDRAULIC STEERING SYSTEM
6.3 % 223k M i GEAR PUMP INSTALLATION ASSEMBLY (30806000249)

25



Wk R4 HYDRAULIC STEERING SYSTEM

LONKING 72X

6.3 % 223k Mk GEAR PUMP INSTALLATION ASSEMBLY (30806000249)

FFs I KR A% HE EES / &k
Item Code Part Description Specification Qty Original NO./Remarks

1 60301000041 | K#E%R Bk Gear pump assembly 1

2 60922010004 | # &34 A Seal gasket 1

3 51307001119 | #&EEM12 Nut M12 8 4 GB/T6170

4 51401110107 | #[E12 Washer 12 8 GB/T93

5 51421110115 | #[#12 Washer 12 4 GB/T97.1

6 30893000379 | WEEA Steel pipe welding 1

7 56145015401 | O£k 51.5%3.55 O-ring 51.5x3.55 1 GB/T3452.1

8 51203112314 | iZt2M12x85 Bolt M12x85 8.8 4 GB/T5782

9 17272007549 | Ji#51%200 Hose 51x200 1

10 56171001001 | Hx4fEd70(50~70) Hose clamp d70(54~70) 2 GB/T5783

11 30893000011 W& Steel pipe welding 1

12 51204101314 | 12#M10%x35 Bolt M10%35 8.8 4 GB/T5783

13 56900001001 | OJE & 37.69x3.53 O-ring 37.69%3.53 1 AS568

14 30807100834 | JEtik Press plate 1

15 51401100107 | #&10 Washer 10 4 GB/T93

26



l.onl(l—nGZEI ¥ mWE A4 HYDRAULIC STEERING SYSTEM
6.4 4 ¥ JE # 1A HL = B HYDRAULIC STEERING GEAR ASSEMBLY (30806000224)

27



Wk R4 HYDRAULIC STEERING SYSTEM

LONKING 72X

6.4 4 W E % [\ HLE B HYDRAULIC STEERING GEAR ASSEMBLY (30806000224)

Fs iy K A% HE FES / %
ltem Code Part Description Specification| Qty Original NO./Remarks
1 | 60405050003 77 T 38 0 Steering wheel assembly 1
2 51204101214 BEEM10%30 Bolt M10x30 8.8 4 GB/T5783
3 | 51401100107 #PE10 Washer 10 4 GB/T93
4 | 30806101181 R Adjusting pad 1
5 60305000002 L EFE LS | Hydraulic steering gear assembly 1

28



l.onl(l—nGZEI TAEW E R Y IMPLEMENT HYDRAULIC SYSTEM
7.1 3L B 2235 MU BUCKET CYLINDER PIPELINE INSTALLATION ASSEMBLY (30807000645)

4

17 —
18 — ‘

CORME

3
16
&
/

29



TAEWE R4 IMPLEMENT HYDRAULIC SYSTEM

LONKING 72X

7.1 B3 5B B 223 K s BUCKET CYLINDER PIPELINE INSTALLATION ASSEMBLY (30807000645)
FF5 SR ZHR A% HE EES / &%
Item Code Part Description Specification | Qty Original NO./Remarks

1 130807100512 | [EEMR Fixing plate 2

2 | 51204101114 | #2#:M10x25 Bolt M10x25 8.8 4 | GB/T5783
3 51421100115 | #E10 Washer 10 10 | GB/T97.1
4 51401100107 10 Washer 10 34 | GB/T93

5 | 51256002604 UZYiZ4233-Zn U-bolt 33-Zn 2 | JB/ZQ4321
6 | 51307001019 | #ZEEM10 Nut M10 8 4 | GB/T6170
7 | 30893000674 WEIRE Steel pipe welding 1

8 |30893000675 @ MEIEA Steel pipe welding 1

9 17601001217 | k%% Flange clip 4

10 | 51204101214 12#:M10%30 Bolt M10x30 8.8 16 | GB/T5783
11 | 30807100834 | JER Press plate 2

12 | 51204101314 | #2F2M10x35 Bolt M10%35 8.8 8 | GB/T5783
13 | 30893000208 WEIRE Steel pipe welding 1

14 | 51203102014 | #2#M10x70 Bolt M10x70 8.8 4 | GB/T5782
15 | 16608106170 | T ®180/d90 Cylinder ®180/®90 1 | ©[]223
16 | 30807000648 &7 L T AR AR Welding of guard shield of bucket cylinder 1

17 | 30807100361 Ly LE R4 e | Sealed seat of bucket cylinder 2

18 | 56145013801 | OJE[E180x%5.3 O-ring 80x5.3 2 | GB/T3452.1

30




l.onl(l—nGZEI TAEW E R Y IMPLEMENT HYDRAULIC SYSTEM
7.1 3L B 2235 MU BUCKET CYLINDER PIPELINE INSTALLATION ASSEMBLY (30807000645)

’, '
19 — (7 20 Rt
& ®

( (O £

4

31



TAEWE &% IMPLEMENT HYDRAULIC SYSTEM l.0nl(l—nG ZX
7.1 83475 B 222358 MU BUCKET CYLINDER PIPELINE INSTALLATION ASSEMBLY (30807000645)

Fs iy K A% HE FES / %
ltem Code Part Description Specification | Qty | Original NO./Remarks
19 56145013901 OJ¢E95%5.3 O-ring 95%x5.3 2 GB/T3452.1
20 | 51204101014 | #24:M10%20 Bolt M10x20 8.8 2 | GB/T5783
21 17272008240 | & Mk Hose assembly 2
22 56900000401 O FE32.92x3.53 O-ring 32.92x3.53 4 AS568
23 56900001001 OJFFE37.69%3.53 O-ring 37.69%x3.53 2 AS568

24 30807000649 | #::LH{EnFAE B a k| Bucket automatic set level device assembly 1 o _]45

32



LONKING 72 T TAEWE £% IMPLEMENT HYDRAULIC SYSTEM
7.2 Z RS B %EE S MULTIPLE UNIT VALVE PIPELINE INSTALLATION ASSEMBLY (30807000738)

/ﬂ\\g‘

16

33



TAEWE 52 4tHYDRAULIC IMPLEMENT SYSTEM

LONKING 72X

7.2 Z 1R B 22 5 B MULTIPLE UNIT VALVE PIPELINE INSTALLATION ASSEMBLY (30807000738)
FF5 I P A HE FES / &¥E
ltem Code Part Description Specification = Qty Original NO./Remarks

1 60304000037 A% %2 4 1R Multi-way hydraulic valve 1

2 51203113114 2FEM12x180 Bolt M12x180 8.8 3 GB/T5782

3 51307001119 BEEEM12 Nut M12 8 3 GB/T6170

4 51401110107 pE12 Washer 12 15 GB/T93

5 17601001220 | L%k Flange clip 3

6 51204111314 I2FEM12%x35 Bolt M12x35 8.8 12 GB/T5783

7 56900001101 OJE8l47. 22x3.53 | O-ring 47. 22x3. 53 3 AS568

8 17272008377 e B B Hose assembly 1

9 17272008702 | [ sk Hose assembly 1

10 30807100860 JEAR Press plate 1

11 56145013601 OJF [E58%3. 55 O-ring 58%3. 55 1 GB/T3452.1

12 51204101314 12#EM10%35 Bolt M10%35 8.8 8 GB/T5783

13 51401100107 1 PEE10 Washer 10 8 GB/T93

14 30807100834 | R Press plate 1

15 56900001001 OJEFE37.69x3.53 | O-ring 37. 69%3. 55 3 AS568

16 17272010626 R M Hose assembly 1

17 17272011796 =gy Hose assembly 1

18 30893000673 MERE Steel pipe welding 1

34



LONKING 7= X TAEE %5 IMPLEMENT HYDRAULIC SYSTEM
7.3 LEREBEEAC L B WORKING PUMP PIPELINE INSTALLATION ASSEMBLY (30807000647)

35



TAEWE R4 IMPLEMENT HYDRAULIC SYSTEM

LONKING 72X

7.3 TERE LR S WORKING PUMP PIPELINE INSTALLATION ASSEMBLY (30807000647)
Fs IR Z R A HE FES / &4
Item Code Part Description Specification | Qty Original NO./Remarks

1 60301000042 | #5pFE Ak Gear pump assembly 1

2 60922010004 | =4t Seal gasket 1

3 | 51307001119 | =fM12 Nut M12 8 4 | GB/T6170
4 51401110107 | #&12 Washer 12 8 | GB/T93

5 30807100430 | &ifik ek Interflow flange block 1

6 51421110115 | # 12 Washer 12 8 | GB/T97.1
7 51203102614 | 12#:M10x100 Bolt M10x100 8.8 4 | GB/T5782
8 51401100107 | #JE10 Washer 10 12 | GB/T93

9 56900001001 | OJ¥[&37.69x3.53 O-ring 37.69%3.53 1 | AS568

10 17272012602 | Jisa ok Hose assembly 1

11 | 30806100206 & FE#L Press plate 1

12 | 56900000401 | OJ¥[E32.92x3.53 O-ring 32.92x3.53 2 | AS568

13 51204101314 | 12#:M10%x35 Bolt M10x35 8.8 4 | GB/T5783
14 17601001217 | 243 Flange clip 1

15 51204101214 | #2#M10x30 Bolt M10%30 8.8 4 | GB/T5783
16 | 30893000378 | 4masisisy Steel pipe welding 1

17 56145015401 | OJZFE51.5%3.55 O-ring 51.5%3.55 1 | GB/T3452.1
18 51204111414 | #2:M12x40 Bolt M12x40 8.8 4 | GB/T5783




LONKING 7= X TAEE %5 IMPLEMENT HYDRAULIC SYSTEM
7.3 LEREBEEAC L B WORKING PUMP PIPELINE INSTALLATION ASSEMBLY (30807000647)

20

37



TAEWE &% IMPLEMENT HYDRAULIC SYSTEM [onl(l—na ZXI
7.3 TYEREBEEAC S L WORKING PUMP PIPELINE INSTALLATION ASSEMBLY (30807000647)

Fs i ZHR g HE EFBS / &%
Item Code Part Description Specification | Qty Original NO./Remarks
19 17272007788 | Jii%51x350 Hose 51x350 1

20 | 56171001001 | WE4d70(50~70) Hose clamp d70(50~70) 2

38



l.onl(l—nGZEI TAEWEAS IMPLEMENT HYDRAULIC SYSTEM
7. A B B %3 X A LIFT CYLINDER PIPELINE INSTALLATION ASSEMBLY (30807000644)

=
Q"\~ i

S AT
C—"

1T

39



TAEWE 52 4tHYDRAULIC IMPLEMENT SYSTEM

LONKING 72X

7.4 EGFE® ZE S LIFT CYLINDER PIPELINE INSTALLATION ASSEMBLY (30807000644)
s SR ZHR g HE EES / &%
Item Code Part Description Specification | Qty Original NO./Remarks

1 16608100270 | T d160/D80 Cylinder ®160/80 2 | o227

2 30807100566 | % 3 Press plate 4

3 60922010042 | ¥ i 34 Rubber pad 4

4 51204091214 | 24 M8x30 Bolt M8x30 8.8 2 GB/T5783

5 51307000919 | iz HFM8 Nut M8 8 2 | GB/T6170

6 51421090115 | #JE8 Washer 8 4 | GB/T97.1

7 17272011598 | Ji&r i ik Hose assembly 4

8 30893900015 | 4astsisr Steel pipe welding 1

9 30893900014 | A& Steel pipe welding 1

10 | 51401100107 | #&10 Washer 10 70 | GB/T93

11 | 51204101214 | i2k:M10x30 Bolt M10x30 8.8 50 | GB/T5783

12 | 56900000201 | OJ¥[E24.99x3.53 | O-ring 24.99x3.53 4 | AS568

13 | 30893000408 | 4NiiEs Steel pipe welding 1

14 | 30893900012 | 4usins Steel pipe welding 1

15 | 30893000407 | 4Ni&/Es Steel pipe welding 1

16 | 30893900011 | 4Hins Steel pipe welding 1

17 30893900018 | W& IE4L Steel pipe welding 1

18 | 30893900009 | 4NisiEs Steel pipe welding 1

40



l.onl(l—nGZEI TAEWEAS IMPLEMENT HYDRAULIC SYSTEM
7. A B B %3 X A LIFT CYLINDER PIPELINE INSTALLATION ASSEMBLY (30807000644)

41



TAEWE ZSHYDRAULIC IMPLEMENT SYSTEM

LONKING 72X

7.4 BT M43 8B LIFT CYLINDER PIPELINE INSTALLATION ASSEMBLY (30807000644)

FF5 It R A% HE FEES / &¥E
Item Code Part Description Specification| Qty Original NO./Remarks
19 30807100341 | zhEuhTiE % E 2| Boom cylinder connecting seal seat 4

20 56145013901 OJ¢[E95%5.3 O-ring 95%5.3 6 GB/T3452.1

21 56145013701 OJEZIE71x5.3 O-ring 71x5.3 4 GB/T3452.1

22 51307001019 | #ZKEM10 Nut M10 8 4 GB/T6170

23 51203102014 | #E#4M10%70 Bolt M10x70 8.8 2 GB/T5782

24 30807100000 | 4N%F [ E#R Steel pipe flange clip 2

25 30807100366 | JEki Press plate 4

26 51204101114 B2FEM10%25 Bolt M10x25 8.8 2 GB/T5783

27 51421100115 10 Washer 10 2 GB/T97.1

28 30807100834 | &t Press plate 4

29 51204101314 | EM10%x35 Bolt M10x35 8.8 16 GB/T5783

30 | 56900001001 | OJ¥[E37.69x3.53 | O-ring 37.69x3.53 4 | AS568

31 51420100121 #PEE10 Washer 10 2 GB/T96.1

32 | 30807000546 | ZEIRMIAEE Boom limit device 1| ol 47

42



LONKING 72X

H S SR PILOT CONTROL SYSTEM

7.5 55 FHBY R4 PIOLT CONTROL ASSEMBLY (30807000202)

s 9
The steel pipe oil port connected to the oil outlet of the twin pump

Pilot control installation table

Priority valve 2B|1B|2A|1A|2C

Distributionvalve |a | b| c | d

43



Je YD PILOT CONTROL SYSTEM

LONKING 72X

7.5 B FEHY R4 PIOLT CONTROL ASSEMBLY (30807000202)

Fs iy P FiA% HE RES / #iE
Item Code Part Description Specification | Qty Original NO./Remarks

1 17601001250 | phiErdesk Transition connector 13

2 17272012738 | & Sk Hose assembly 1

3 17272010906 | K& 2K Hose assembly 1

4 51421100115 | #E 10 Washer 10 1 GB/T97.1

5 51139220405 | #24TM10x%30 Bolt M10x30 8.8 8 GB/T70.1

6 51401100107 | #g 10 Washer 10 4 GB/T93

7 60304000102 | B FHNse 54\ | Single handle pilot control valve 8

8 60304000042 | ity Qil supply valve 1

9 51204091014 | 24 M8 x 20 Bolt M8 x 20 8.8 1 GB/T5783

10 51401090107 | #[E 8 Washer 8 1 GB/T93

1" 30807000571 by 1] ‘22 3 37 4e Oil supply valve fixing bracket 1

12 17601001230 | dyERssk Transition connector 1

13 17272008700 | & SRR, Hose assembly 5

14 17272004277 | JkiE M Hose assembly 5

15 17272004264 | & Sk Hose assembly 1

16 17272010901 | B4 Mk Hose assembly 2

17 17272010905 | JRE& S Hose assembly 3

44



LONKING 7= X TAR#IE &% IMPLEMENT HYDRAULIC SYSTEM
7.6 ¥ HahF S B BUCKET AUTOMATIC SET LEVEL DEVICE ASSEMBLY (30807000649)

PN

’,
Mounted at the press plate “
of tilt cylinder right side oil port

& ¢ Optional

45



TAEWE ZSHYDRAULIC IMPLEMENT SYSTEM

LONKING 72X

7.6 %3} 53 BF S B BUCKET AUTOMATIC SET LEVEL DEVICE ASSEMBLY (30807000649)

FF5 I HHR A% HE FEES / &¥E
Item Code Part Description Specification | Qty Original NO./Remarks

1 51204101414 | 1#:M10%40 Bolt M10x40 8.8 2 GB/T5783

2 51401100107 | #EE10 Washer 10 2 GB/T93

3 | 30807101085 | [:E#R Fixing plate 1

4 60405020051 | FLIFxR Proximity switch 1

5 30807100970 | T KIRY Protective cover of proximity switch 1

6 51421090115 | #[&8 Washer 8 2 GB/T97.1

7 51401090107 | &8 Washer 8 2 GB/T93

8 51204090914 | 1Ef:M8x16 Bolt M8%16 8.8 2 GB/T5783

46



l.onl(l—nGZEI TAEW E R Y IMPLEMENT HYDRAULIC SYSTEM
7.7 hER TRz 2% B 5 5k BOOM LIFTING LIMIT DEVICE ASSEMBLY (30807000546)

/'

Mounted at the right”side of front frame

& ¢ Optional




TAEWE ZSHYDRAULIC IMPLEMENT SYSTEM

LONKING 72X

7.7 FHERFR A2 E 5 5k BOOMLIFTING LIMIT DEVICE ASSEMBLY (30807000546)

Fs iy K A HE FES / &1
Item Code Part Description Specification | Qty Original NO./Remarks

1 30807000547 | [HEHIEE Fixing plate welding 1

2 51421100115 | #[E[10 Washer 10 2 GB/T97 .1

3 51401100107 | #J&10 Washer 10 2 GB/T93

4 51204101014 | 154:M10%20 Bolt M10x20 8.8 2 GB/T5783

5 60405020051 | #zil ok Proximity switch 1

6 30807100970 | Hzik FF iRy = Protective cover of proximity switch 1

7 51204090914 | i%{£M8x16 Bolt M8x16 8.8 2 GB/T5783

8 51401090107 | #[8 Washer 8 2 GB/T93

9 51421090115 | #[&[8 Washer 8 2 GB/T97.1

48



LONKING 72 X fEI#13h %% SERVICE BRAKE SYSTEM
8.1 S BEEAL S A AIR CYLINDER INSTALLMENT ASSEMBLY (30808000300)

49



415 &% SERVICE BRAKE SYSTEM l.onl(l—nG by, n o
8.1 5 S HEE S AIR CYLINDER INSTALLMENT ASSEMBLY (30808000300)

Fs G GaLis FAZ HE FES / &4
ltem Code Part Description Specification | Qty Original NO./Remarks

1 30808000037 | fE S fArEE Air cylinder welding 1

2 60304000048 | Z4:|® Safety valve 1

3 17601000725 oyEEE L Transition connector 1

4 60304100074 K 1 i 26 Backguy of discharge water valve 1

5 60304000431 i Water drain valve 1

6 30808100178 | #k#h=r4e Flexible shaft support 1

7 60304000046 | 75" Inflation valve 1

8 56901000401 | #Apg22 Washer 22 1 | JB/T966

9 17601001275 oyERE L Transition connector 1

10 17601001255 | byEdesk Transition connector 1

50



LONKING JZEL 41 2h % SERVICE BRAKE SYSTEM
8.2 %1% BT 4 A RELIEF VALVE INSTALLMENT ASSEMBLY (30808900129)

51



[Hzh 24t SERVICE BRAKE SYSTEM

LONKING 72X

8.2 HIFF IR ZEAC S B RELIEF VALVE INSTALLMENT ASSEMBLY (30808900129)

FF5 S R A HE FES / #&7E
ltem Code Part Description Specification | Qty Original NO./Remarks

1 17601001275 | ik Transition connector 2

2 56901000401 pE22 Washer 22 2 JB/T966

3 51203092514 12 #:M8%85 Bolt M8x85 8.8 2 GB/T5782

4 60304000049 | FIf7 18 A2 AR Relief valve assembly 1

5 17272002466 | JiR%& A Hose assembly 1

6 51421090115 58 Washer 8 2 GB/T97.1

7 51401090107 HPE8 Washer 8 2 GB/T93

8 51307000919 | #ZL£EM8 Nut M8 8 2 GB/T6170

9 30808100317 | %A i =7 4u Relief valve bracket 1

10 51421110115 P12 Washer 12 2 GB/T97.1

11 51401110107 P12 Washer 12 2 GB/T93

12 51307001119 BEREM12 Nut M12 8 2 GB/T6170

52



LONKING JZEL 41 2h % SERVICE BRAKE SYSTEM
8.3 {5 (4 & B34 i AIR CYLINDER PIPELINE INSTALLMENT ASSEMBLY (30808900129)

53



[Hzh 24t SERVICE BRAKE SYSTEM

LONKING 72X

8.3 i< {3 & 35T M AIR CYLINDER PIPELINE INSTALLMENT ASSEMBLY (30808900129)

s kS ZHR A HE FES / &E
ltem Code Part Description Specification | Qty Original NO./Remarks

1 17272012627 | R LK Hose assembly 1

2 17272004909 | & &AL Hose assembly 1

3 51204111314 | 12:M12x35 Bolt M12x35 8.8 4 GB/T5783

4 51421110115 | #4 12 Washer 12 4 | GB/T97.1

S 51401110107 | #[E12 Washer 12 4 GB/T93

6 51401090107 | #A[E(8 Washer 8 2 | GB/T93

7 51204090914 | 1Z#:M8x%16 Bolt M8x16 8.8 2 GB/T5783

8 30808100359 EM Fixing plate 1

54



LONKING JZEL 41 2h % SERVICE BRAKE SYSTEM
8.4 %30 1% BR324 i BRAKE VALVE PIPELINE INSTALLMENT ASSEMBLY (30808900129)

N
1\
NP N Ve
N o<l )
& ) S
[\\s,:;«,
U N S ]
& :
@ P

55



i#13h £24: SERVICE BRAKE SYSTEM l.onl(l—nG p . —ju =
8.4 |z 1R & & B WE M Bt BRAKE VALVE PIPELINE INSTALLMENT ASSEMBLY (30808900129)

Fs i H K RS HE FES / &1
ltem Code Part Description Specification | Qty Original NO./Remarks

1 60300000546 | illzh & s, Brake valve assembly 1

2 51204091114 | 1Z#:M8x25 Bolt M8x25 8.8 4 | GB/T5783

3 51421090115 | # &8 Washer 8 4 | GB/T971

4 17601001255 | ibyEdesk Transition connector 1

5 17272000169 | K& S Hose assembly 1

6 30808000268 | idjErizsL Transition connector 1

7 17272012137 | & B Hose assembly 1

8 17601001624 oV sk Transition connector 1

9 17601001273 oyERE L Transition connector 1

56



LONKING 72 X fEI#13h %% SERVICE BRAKE SYSTEM
8.5 I /122 5L S sk BOOSTER PUMP INSTALLMENT ASSEMBLY (30808900129)

57



[Hzh 24t SERVICE BRAKE SYSTEM

LONKING 72X

8.5 hn /1ZE LA S s BOOSTER PUMP INSTALLMENT ASSEMBLY (30808900129)

Fs i R FAZ HE FES / &5
Item Code Part Description Specification| Qty | Original NO./Remarks

1 30893900021 N R Steel pipe assembly 2

2 30808101089 | HriziZie Connecting bolt 2

3 30808100054 | #. [ Washer 4

4 51204111214 | 12#:M12x30 Bolt M12x30 8.8 4 | GB/T5783

5 51401110107 | #¥pE[12 Washer 12 4 GB/T93

6 51421110115 HE12 Washer 12 4 | GB/T971

7 60208000030 | #i /%2 4H (90HEE H 11)| Booster pump group ( 90 displacement outlet) 2

8 17601001255 | yEfesk Transition connector 2

9 30808000306 | j5hn iz zniEs Welding of bracket of rear booster pump 1

10 51421100115 | #E10 Washer 10 2 | GB/T971

11 60911010174 ®I ZhHE B, Brake hose assembly 1

12 51307001119 | #&2HEM12 Nut M12 8 2 | GB/T6170

13 51204101014 | 12#:M10x20 Bolt M10x20 8.8 2 | GB/T5783

14 51401100107 | #&[E10 Washer 10 2 GB/T93

58




-
LONKING 721 [ Zh %% SERVICE BRAKE ASSEMBLY
8.6 HTHF A BR324 i FRONT AXLE PIPELINE INSTALLATION ASSEMBLY (30808900129)

59



fHHzh %4t SERVICE BRAKE ASSEMBLY

LONKING 72X

8.6 HTHES B34 B FRONT AXLE PIPELINE INSTALLATION ASSEMBLY (30808900129)

Fs i H K g HE FES / &4
ltem Code Part Description Specification Qty Original NO./Remarks

1 51204090914 | 12#:M8x16 Bolt M8x16 8.8 4 | GB/T5783

2 51401090107 | #iJ&8 Washer 8 5 | GB/T93

3 51421090115 | #J&l8 Washer 8 4 | GB/T97.1

4 30808100487 | 4k Guard board 1

5 30808100054 | # [ Washer 4

6 30808000234 | E1EE Steel pipe welding 2

7 30808100012 | #pH Washer 4

8 30893100632 | 4%k Pipe joint 4

9 30893900026 | WA m Rk Steel pipe assembly 1

10 51204091114 | i2#:M8x25 Bolt M8x25 8.8 1 GB/T5783

1 30808100014 | =jm#%:k Tee fitting 1

12 30893900433 | AN B Steel pipe assembly 1

13 30808100055 | ##R Guard board 1

60



-
LONKING 721 [ Zh %% SERVICE BRAKE ASSEMBLY
8.7 JEH 4 %351 24 i REAR AXLE PIPELINE INSTALLATION ASSEMBLY (30808900129)

61



fHHzh %4t SERVICE BRAKE ASSEMBLY

LONKING 72X

8.7 JE & B3R HL & it REAR AXLE PIPELINE INSTALLATION ASSEMBLY (30808900129)

FF5 S R Ak HE FES / #&7E
Item Code Part Description Specification Qty Original NO./Remarks

1 30808100054 | #J# Washer 4

2 30808000234 | HEHEE Steel pipe welding 2

3 30808100012 | #J# Washer 4

4 30893100632 | EHek Pipe joint 4

5 30893900023 | W4 MK Steel pipe assembly 1

6 30808100016 | —iH#zk Tee fitting 1

7 51204091114 | 1Ef£M8x25 Bolt M8x25 8.8 1 GB/T5783

8 51401090107 | #[E(8 Washer 8 1 GB/T93

9 30893900025 | W Sk Steel pipe assembly 1

62



-
LONKING 72 XL FHE 24 EMERGENCY AND PARKING BRAKE SYSTEM

9 F#l3) 24 EMERGENCY AND PARKING BRAKE SYSTEM (30809000060)

63



Filzh 24 EMERGENCY AND PARKING BRAKE SYSTEM

LONKING 72X

9 F#il5h 24 EMERGENCY AND PARKING BRAKE SYSTEM (30809000060)

FFs i KR g HE RES / &
ltem Code Part Description Specification | Qty Original NO./Remarks
1 51204101114 | #24:M10%x25 Bolt M10x25 8.8 4 |GB/T5783
2 51401100107 | #FE10 Washer 10 4 | GB/T93
3 51421100115 | #4110 Washer 10 4 | GB/T97.1
4 60200000244 | FH =k Manual brake assembly 1
S 51307001019 | #XEEM10 Nut M10 8 4 | GB/T6170

64



l.0nl(l—nG =1 #3824 FRAME SYSTEM
10 22 24 FRAME ASSEMBLY (30810900365)

65



I %% FRAME SYSTEM

LONKING 72X

10 28 %24 FRAME ASSEMBLY (30810900365)

Fs IR ZHR Ak HE FEES / &¥E
Item Code Part Description Specification | Qty | Original NO./Remarks

1 130810001181 | i EZLEE Front frame welding 1

2 51204101014 | ###£M10%20 Bolt M10%x20 8.8 4 | GB/T5783

3 51401100107 | #[E10 Washer 10 6 | GB/T93

4 |51421100115 | #[E10 Washer 10 4 | GB/T97.1

5 30810100323 | ##k Cover plate 1

6 | 60907000001 | H:F &k Handrail assembly 1

7 151307001019 | ##EEM10 Nut M10 8 2 | GB/T6170

8 | 30810000762 | fHl |-l J5 4l & Welding of rear pin shaft of bucket cylinder 1

9 30811103029 | #[&20 Washer 20 3

10 | 51204153714 | i##2M20x35 Bolt M20x35 8.8 7 | GB/T5783

11 | 30893100787 | ity hZ4% Bolt 10

12 | 60980000179 @ #FE[10 Washer 10 24

13 | 30810000848 | #HH -~} iT Ji5 &5 HhyE i 12 A Filler pipe welding of tilt cylinder pin shaft 1

14 | 30810000849 | zhE F454HIE S Welding of boom upper pin shaft 2

15 | 51204134714 | 124£M16%25 Bolt M16x25 8.8 2 | GB/T5783

16 | 30811103028 | #[F&[16 Washer 16 2

17 | 30810000816 | #hE 445 E R4 (f£) | Welding of filler pipe of pin shaft of boom (left) 1

18 | 30810000817 | s a5k R4 (4) | Welding of filler pipe of pin shaft of boom (right) 1

66




l.0nl(l—nG =1 #3824 FRAME SYSTEM
10 22 24 FRAME ASSEMBLY (30810900365)

67



I %% FRAME SYSTEM

LONKING 72X

10 28 %24 FRAME ASSEMBLY (30810900365)

FFs i Z K g HE EES / &1
Item Code Part Description Specification | Qty | Original NO./Remarks

19 | 30810102330 | B Flow nipple bolt 2

20 | 56201000301 | HiAEM10x1 Oil cup M10x1 11 | JB/T7940.1

21 | 51204091014 | #2#:M8x20 Bolt M8x20 8.8 - | GB/T5783

22 | 51401090107 8 Washer 8 9 | GB/T93

23 | 51421090115 | # 8 Washer 8 9 | GB/TY7 1

24 | 60911010971 | I Je LRk Filler pipe clip assembly 2

25 | 51204111214 | iHM12x30 Bolt M12x30 8.8 2 | GB/T5783

26 | 51401110107 | #[E[12 Washer 12 38 | GB/T93

27 | 30810100792 | KX Card board 4

28 | 60905000041 | e f4H Steering pin 4

29 | 30893100633 | VEMIEK Feed connector 4

30 | 30810000852 | fiikIags it B 1E A Welding of the filler pipe of right steering pin 1

31 | 30810000851 | /o la g id i B 12 & Welding of the filler pipe of left steering pin 1

32 | 30810000450 | [HEHIEE Fixing rod welding 1

33 | 30890900232 | H#iHkEA Pin shaft welding 5

34 | 51536000101 | W/ZHEAHEIF 1454x44 | Double layer compound spring cotter pin 4x44 2 | DIN 11024

35 | 30810000850 | ahE &L /5 a5 & Welding of boom cylinder rear pin shaft 2

36 | 60903000037 | XA Articulated pin ”

68



l.0nl(l—nG =1 #3824 FRAME SYSTEM
10 22 24 FRAME ASSEMBLY (30810900365)

f__-—_‘
— N 0

69



I %% FRAME SYSTEM

LONKING 72X

10 28 %24 FRAME ASSEMBLY (30810900365)

FFs S KR g HE EES / &1
Item Code Part Description Specification | Qty | Original NO./Remarks

37 | 30810100704 | [£#x Press plate 2

38 | 51307001119 | #2EEM12 Nut M12 8 16 | GB/T6170

39 | 30810100703 | [ %liz&:s Upper bearing cover 2

40 | 60980000184 | i #EHL Adjusting pad 2

41 | 56161012401  #EfEIFB75%x100%12 Seal ring FB75x100%12 2 | GB/T13871.1

42 | 52324001301 | %i7/%32215 Bearing 32215 4 | GB/T297

43 | 51203112714 | #2#M12x110 Bolt M12x110 8.8 16 | GB/T5782

44 | 30810100705 | i End cover 1

45 | 51401150107 | #[E20 Washer 20 4 | GB/T93

46 | 30810100983  |l#hi# Upper shaft sleeve 1

47 | 30810100702 @ & Lower bearing cover 2

48 | 56161006501 % &fE|FB85%110%12 Seal ring FB85%110x12 2 | GB/T13871.1

49 30810100984 THhE Lower shaft sleeve 1

50 | 30810100797 | T ¥ Lower end cover 1

51 | 56202000301 | i #£45°M10%1 Oil cup 45°M10x1 2 | JB/T7940.2

52 | 51204133314 | iZ2M16x50 Bolt M16x50 8.8 8 | GB/T5783

53 | 51401130107 | #[E16 Washer 16 8 | GB/T93

54 | 51421130115  #[&16 Washer 16 8 | GB/T97.1

70




l.0nl(l—nG =1 #3824 FRAME SYSTEM
10 22 24 FRAME ASSEMBLY (30810900365)

’______., ’—‘—— == r )
——h Al ==

7



I %% FRAME SYSTEM

LONKING 72X

10 28 %24 FRAME ASSEMBLY (30810900365)

Fs S ZHR i HE FES / &%
Item Code Part Description Specification | Qty | Original NO./Remarks

55 30810000562 | M #H [l & SR & Welding of oil tank fixing seat 4

56 30810001183 | JE4ZEE Rear frame welding 1

57 30863900143 | #ZEBHEE Welding of swing span 1

58 30810100788 | iHEk Adjusting pad 2

59 60980000183 | ik Copper gasket 2

60 60916010022 z Sleeve 2

61 30810000470 | #EshZL4EIEA Welding of swing span pin 2

62 51421150115 #5120 Washer 20 2 GB/T97 .1

63 51204081014 IEAEM6E%20 Bolt M6%20 8.8 2 GB/T5783

64 51401080107 | #[&6 Washer 6 2 GB/T93

65 51420080121 #[E56 Washer 6 2 GB/T96.1

66 30810100600 | FELE I o [ A Power switch mounting plate 1

67 30810102361 | MRS AL 2 Ak Buzzer fixing plate 1

68 30810000468 | EFNZEMEMEINIEE | Oil charging pipe welding of swing frame |l 1

69 30810000469 | IEBNEEFHEMEIES | Oil charging pipe welding of swing frame | 1

70 30808100011 BXk Tube clip 3

72



l.0nl(l—nG =1 TAE$E 2% IMPLEMENT SYSTEM
11 THERE 245 IMPLEMENT SYSTEM (30811900247)




TAERE R4 IMPLEMENT SYSTEM

LONKING 72X

11 TAE3E 24 IMPLEMENT SYSTEM (30811900247)

FF5 L 4R FA% HE FES / #&7E
Item Code Part Description Specification | Qty Original NO./Remarks

1 56162001101 %%} EIB80%100%10 | Seal ring B80x100%10 2 GB/T13871.1

2 30811001340 | #HEHEA Boom welding 1

3 30811100292 | zhE MHhE Boom lower shaft sleeve 2

4 30811102006 | fiffHiE Tie rod shaft sleeve 1

5 60980000185 | OF!% % [E] O-ring seal 8

6 30811001298 | #=} NaHIE & Welding of bucket lower pin shaft 2

7 56201000301 JHAEM10%1 Oil cup M10x1 8 JB/T7940.1

8 51204151414 12+:M20x40 Bolt M20x40 8.8 7 GB/T5783

9 30811103029 #5120 Washer 20 7

10 30872900000 | hifkFIEA Tie rod welding 1

11 | 30811100403 | Hikffh% Tie rod shaft sleeve 1

12 30811001341 | zhE&EL_Fa4HES | Welding of boom cylinder upper pin shaft 2

13 30811100208 | #hE L& Boom upper shaft sleeve 2

14 | 30874900000 | #HEIEA Rocker arm welding 1

15 30811001295 | HifTEHHIES Tie rod shaft welding 2

16 30811101307 | &4 Sleeve 1

17 51420170121 HJE 24 Washer 24 1 GB/T96.1

18 51204171514 IZFEM24 x40 Bolt M24x40 8.8 1 GB/T5783

74



THELE 24 IMPLEMENT SYSTEM

11 THERE 245 IMPLEMENT SYSTEM (30811900247)

LONKING 72X

75



TAERE R4 IMPLEMENT SYSTEM

LONKING 72X

11 TAE3E 24 IMPLEMENT SYSTEM (30811900247)

Fs i K ki HE FES / %1
Item Code Part Description Specification Qty Original NO./Remarks
19 30890000014 | T ayEHIES Welding of rocker arm middle pin shaft 1
20 56176009601 | %%} B120%x150x12 | Seal ring B120x150%12 2 | GB/T13871.1
21 60916010029 | EFME Rocker arm middle shaft sleeve 2
22 30811001297 | &7} EF4YhIE& Welding of bucket upper pin shaft 1

76



THELE 24 IMPLEMENT SYSTEM

11.1 ¥} =2 Bt BUCKET ASSEMBLY (30871900086)

LONKING 72X

BLSTANDARD

2

¥

77



TAERE R4 IMPLEMENT SYSTEM

LONKING 72X

11.1 3} )2 B BUCKET ASSEMBLY (30871900086)

FF5 GG 4R Ak = FEES / &5
Item Code Part Description Specification Qty Original NO./Remarks

1 30871000781 | ¥ &S Bucket welding 1

2 30871101724 | & Bucket tooth 8 1Pt Optional

3 30871101722 | 4 Pin 8 | i&fidOptional

4 30871101723 | #ifE Circlip 8 | i%ficOptional

5 30871102283 | A Tooth holder 8 | i&MCOptional

6 51239152212 | 1#F:M20x80 Bolt M20 x 80 8.8 16 | GB/T8 ifitOptional

7 51401150107 | #[&20 Washer 20 16 | GB/T93

8 51307001519 | ¥REEM20 Nut M20 8 16 | GB/T6170

9 30871102565 Al TR Right vice cutting board 1 | %K Optional

10 | 51204151814 | iEH#:M20%60 Bolt M20 x 60 8.8 12 | GB/T5783i%MOptional

11 51421150115 | #E20 Washer 20 12 | GB/T97.1#% Optional

12 30871102731 | H&EIJIHK Middle vice cutting board 1 | i&FcOptional

13 30871102567 | el Left vice cutting board 1 | & Optional

78




Pl 24: CAB SYSTEM

7

LONKING 72X

12 4= 24 CAB SYSTEM (30812900218)

79



HfE 241 CAB SYSTEM

LONKING 72X

12 %% A% CAB SYSTEM (30812900218)

FFs i Z K g HE FES / %
Item Code Part Description Specification Qty Original NO./Remarks

1 30881000602 | 25mfi=s s Cab welding 1

2 60900001621 ey =E Right rear glass 1

3 60900001626 | Filf 4 i Fk Spring lock assembly 1

4 51204091214 | 12#:M8x30 Bolt M8x30 8.8 4 | GB/T5783

5 51401090107 | # &8 Washer 8 4 | GB/T93

6 51420090119 | #4J%|8 Washer 8 2 | GB/T96.1

7 51307000919 | i=HEM8 Nut M8 8 2 | GB/T6170

8 30812102011 ya ks Right door glass 1

9 30881000601 Y MEAT Sliding window of right door 1 1% %% Optional

10 30812102274 | 7&K #eEF Evaporator housing 1

11 60919010042 | UZRfiK 4% U-rubber strip 1

12 30812000885 | otz m= [ 14k | Door lock assembly 1

13 60919010019 | UAYMK 4% U-rubber strip 1

14 | 60900001613 | #5314 A Right door strip assembly 1

15 60900001617 | A5 FiIkTs Right front glass 1

16 60900001619 | wiydk Front windscreen 1

17 60900001620 | /- B Left front glass 1

18 30812000627 | J&HEIES Pedestal welding 1

80



S 247 CAB SYSTEM

7

LONKING 72X

12 4= 24 CAB SYSTEM (30812900218)

81



HfE 241 CAB SYSTEM

LONKING 72X

12 %% A% CAB SYSTEM (30812900218)

Fs S ZHR s HE JRES / &iE
Item Code Part Description Specification | Qty Original NO./Remarks

19 51420170121 g 24 Washer 24 10 | GB/T96.1

20 51401170107 | #[E24 Washer 24 6 GB/T93

21 51204171814 I FEM24 %60 Bolt M24x60 8.8 6 GB/T5783

22 51210173014 | i5:M24x2x140 | Bolt M24x2x140 8.8 4 GB/T5785

23 60900001615 | JHE A8 = Al Shock absorber assembly 4

24 30812102005 | #4R Backing plate 4

25 51341001819 | I5EEM24%2 Bolt M24x2 8 4 GB/T889.1

26 30812102055 | [Fid4n Guard buckle 2

27 30881000610 | fiip =S e #4 Aero seat 1

28 30812102109 | AT FHHS Left door glass 1

29 51142260208 | 1£4TM20 Screw M20 4 GB/T825 A

30 30812102012 | /&1 1353 Left door glass 1

31 30881000600 | /[ 1hit Sliding window of left door 1 | #%3% Optional

32 60900001606 | 7&| 1R %k Ak Left door strip assembly 1

33 51421090115 | #[&(8 Washer 8 2 GB/T97 .1

34 | 60917010022 | f3|%4:%x Reverse mirror 2

35 30812000623 | Ao hlbA e Ak Left spring lock assembly 1

36 60980000168 | 4=k Hammer 1

82



-

LONKING 72 1L

e 245 CAB SYSTEM

12 4= 24 CAB SYSTEM (30812900218)




s Z% CAB SYSTEM LONKING 72X
12 % 3h= A% CAB SYSTEM (30812900218)

FF5 b ZHR FrE HE JRES / &iE
ltem Code Part Description Specification Qty Original NO./Remarks
37 | 60900001616 | 7 J5Hi Left rear glass 1
38 30881101706 | A<ME2) Hat-and-coat hook 1
39 30812102010 | J5#%HE Rear window glass 1
40 60900001622 | J5I%H Rear window glass 1 Optional with electric heating rear window

41 30812101127 | LLRIRPE Harness protective sleeve 5

84



LONKING 72 X % Z % CAB SYSTEM
12 4= 24 CAB SYSTEM (30812900218)




HfE 241 CAB SYSTEM

LONKING 72X

12 %% A% CAB SYSTEM (30812900218)

FFs i KR FAE HE JRES / %
ltem Code Part Description Specification | Qty Original NO./Remarks

1 30812000608 | FHHUE S Middle surface welding 1

2 30812000613 | =i 28 fk Controller seat 1

3 51777000101 | #itjpiE4T Butterfly bolt 2

4 51401080107 | #[El6 Washer 6 4 | GB/T93

5 51420080121 | #[E6 Washer 6 4 | GB/T96.1

6 51204091014 | 12#:M8x20 Bolt M8x20 8.8 40 | GB/T5783

7 51401090107 | #A[E8 Washer 8 42 | GB/T93

8 51420090119 | #AJE8 Washer 8 14 | GB/T96.1

9 30881000612 | sS40 4 Pilot control housing 1 Use for single-lever control

10 30881000607 | s:-5#:90%8 Pilot control housing 1 Use for dual-lever control

1 30881000365 | E[HTT Shade 1

12 30812102020 | P¥SEHR Glass press plate 8

13 51158170304 | #24TM5x10 Screw M5x10 4.8 16 | GB/T818

14 51421070115 | #4jE5 Washer 5 16 | GB/T97.1

15 51401070107 | #AJgE5 Washer 5 16 | GB/T93

16 60900001625 A A S Y, Inner mirror assembly 1

17 30881101819 | 4t# Paper gasket 1

18 30812000630 | #h#k Ground pad 1

86



LONKING 72X

e 245 CAB SYSTEM

12 4= 24 CAB SYSTEM (30812900218)




HfE 241 CAB SYSTEM

LONKING 72X

12 %% A% CAB SYSTEM (30812900218)

FFs i KR A% HE RES / %
Item Code Part Description Specification Qty Original NO./Remarks

19 30881101707 | 253k Seal gasket 1

20 30881000614 | 75042 4bWy 35 G457 s % Cab sound absorption spronge assembly 1

21 60900001602 | JE e sealed cover of base 4

22 30812102051 | A iHshHiAR Left movable faceplate 1

23 60900001600 | ZxiE&EH M A/C air duct assembly 1

24 60900001596 | Hi [tk Front boarding 1

25 60900001597 | /& Rif kR Left front boarding 1

26 60900001607 | =14tk Left door trim 1

27 60900001608 | -] &M Left door upper cover 1

28 60900001609 | ]8R Cover of left door lock 1

29 60900001604 | )5 EI#R Left rear boarding 1

30 60900001603 | J5 [t Rear boarding 1 Optional with air conditioner

31 60900001624 | 14T Ak Clamp assembly 36

32 60900001623 A T Inner ceiling decoration 1

33 30881101705 | T Inner ceiling decoration 1 Optional with MP3 player

34 60900001598 | 471 EI#R Right front boarding 1

35 60900001599 H X = AR Air outlet cover 1

36 60900001605 | 455 Flt Right rear boarding 1

88




LONKING 72X

e 245 CAB SYSTEM

12 4= 24 CAB SYSTEM (30812900218)

89



HfE 241 CAB SYSTEM

LONKING 72X

12 %% A% CAB SYSTEM (30812900218)

FFs i KR A% HE RES / %
ltem Code Part Description Specification Qty Original NO./Remarks
37 30881101708 | £ )5 HliRk Right rear boarding 1 fic. 7% & F Optional with air condition
38 51166450211 H 4 24TST 4.8x13| Tapping screw ST 4.8x13 45 | GB/T845
39 51166450411 H 2 4T7ST4.8x19 | Tapping screw ST4.8x19 8 | GB/T845
40 60900001611 A TR Right door trim 1
41 60900001612 | A1) L@ Right door upper cover 1

90



-
LONKING 72 1L M Z% OUT PANEL SYSTEM

13 B4 &% OUT PANEL SYSTEM SYSTEM (30813900323)

———

=i

|

i

D
—

[ s Mh T T T

19 20 17 16 15 14 13 e 11

91



Bk %4 OUT PANEL SYSTEM

LONKING 72X

13 B % &4 OUT PANEL SYSTEM SYSTEM (30813900323)

FF5 S ZHR Hire HE FRBS / &VE
ltem Code Part Description Specification| Qty Original NO./Remarks

1 30884000810 | il /e #4 U AR ik Front left mudguard assembly 1

2 30884000811 | HilAr £ Yt st B Right front mudguard assembly 1

3 30813000535 | AT 4EE4E | Welding of combination lamp left support 1

4 30813000536 | HE&IT4 44424 | Welding of combination lamp right support 1

5 51204111214 I2FEM12x30 Bolt M12x30 4 GB/T5783

6 51401110107 | #H[E12 Washer 12 4 GB/T93

7 51421110115 | #[E12 Washer 12 4 GB/T97 1

8 30885900032 | Zoufi ik ik Left platform assembly 1

9 30885900033 | fiuki Ak Right platform assembly 1 Frfic Standard

10 | 30886900066 | ALK Engine hood assembly 1 | o_]107

11 51204090914 | Zf:M8x16 Bolt M8x16 4 GB/T5783

12 51401090107 | #H[E8 Washer 8 4 GB/T93

13 51421090115 | #H[E8 Washer 8 4 GB/T97 1

14 30813101730 | £iER Right close board 1

15 30813101731 | ik Left close board 1

16 | 30888900056 | HAHAH &AL Fuel tank assembly 1 | 2[_]99

17 | 30889900074 | % IHIFH & ik Hydraulic oil tank assembly 1 o295

18 30887000549 | ~PAffir HE AL A Counter weight assembly 1 |2[_]103

92




-
LONKING 72 1L M Z% OUT PANEL SYSTEM

13 B4 &% OUT PANEL SYSTEM SYSTEM (30813900323)

———

=i

|

i

D
—

[ s Mh T T T

19 20 17 16 15 14 13 e 11

93



Bk %4 OUT PANEL SYSTEM

LONKING 72X

13 B % &4 OUT PANEL SYSTEM SYSTEM (30813900323)

Fs b ZHR g HE FRBS / &VE
Item Code Part Description Specification| Qty Original NO./Remarks
19 30816900004 | ZERML—=fEkL K | Left random triangle iron assembly 1

20 30816900005 | A7 BEAL=F %kl L Right front mudguard assembly 1

94



LONKING L 7% A% OUT PANEL SYSTEM
13.1 Wi E 48 = B HYDRAULIC TANK ASSEMBLY (30889900074)

95



Bk %4 OUT PANEL SYSTEM

LONKING 72X

13.1 WL 5.5 B HYDRAULIC TANK ASSEMBLY (30889900074)

Fs S ZHR Hire HE FES / &¥F
Item Code Part Description Specification | Qty Original NO./Remarks

1 60308000030 (=] 3 E T A Oil return filter 1

2 51453270107 #5530 Circlip 30 2 GB/T894.1

3 30888100154 e Pin shaft 2

4 30889000117 | VE=m#mEA Flange cover welding 1

5 60401080175 | TRIETE# Air filter 1 W AHERC Optional

6 51204091114 | 1Ef:M8x25 Bolt M8x25 8.8 12 | GB/T5783

7 51401090107 5 8 Washer 8 16 | GB/T93

8 51421090115 | #H[%(8 Washer 8 16 | GB/T97.1

9 56145023701 OJrE165%3.55 O-ring 165x3.55 2 GB/T3452.1

10 30889000115 | ML= H MR A Oil suction flange cover welding 1

1 30889000217 | WRMFHIARSEE Hydraulic body welding 1

12 51204111114 BEFEM12x25 Bolt M12x25 8.8 5 GB/T5783

13 51401110107 #pE12 Washer 12 5 GB/T93

14 51421110115 12 Washer 12 5 GB/T97.1

15 60101100556 TR PETE A Air filter 1

16 51204091014 | IE#:M8x20 Bolt M8x20 8.8 4 GB/T5783

17 30889000219 | ZLEHHIEE Left ladder welding 1

18 30889000229 | ZLJERAIEE Left ladder welding 1| EnKEfGik%e Optional

96




LONKING L 7% A% OUT PANEL SYSTEM
13.1 Wi EH 48 = B HYDRAULIC TANK ASSEMBLY (30889900074)

97



Bk %4 OUT PANEL SYSTEM

LONKING 72X

13.1 WL 5.5 B HYDRAULIC TANK ASSEMBLY (30889900074)

FFs i Z K 73 HE RES / #%iE
Item Code Part Description Specification | Qty Original NO./Remarks
19 51204132514 I2FEM16%35 Bolt M16%35 8.8 3 GB/T5783

20 51401130107 | #[E16 Washer 16 3 GB/T93

21 51421130115 | #[E16 Washer 16 3 GB/T97 1

22 51307001019 | #E£EM10 Nut M10 8 3 | GB/T6170

23 60922010032 | # )y Shim 1

24 60980000189 | HHkP80OxP40%x12 Magnet ®80xD40x12 1

25 30813100211 ik Stopper 1

26 30888000071 | M tf& Oil drain cover welding 1

27 51204101214 I2F:M10%30 Bolt M10x30 8.8 9 GB/T5783

28 51401100107 | # {10 Washer 10 9 | GB/T93

29 51421100115 | #JE10 Washer 10 12 | GB/T97.1

30 60307010012 | [EJE bR Circular oil leveler 2

31 | 30889000218 | WiEMAEAMEHES | Outer plant welding 1

98




LONKING L 7% A% OUT PANEL SYSTEM
13.2 BRI46 4 B FUEL TANK ASSEMBLY (30888900056)

19 cl ce \ 23 c4




Bk %4 OUT PANEL SYSTEM

LONKING 72X

13.2 ¥Ry 44 B FUEL TANK ASSEMBLY (30888900056)

FF5 b ZHR FA% HE FES / #&7E
Item Code Part Description Specification Qty Original NO./Remarks

1 51204132514 | 12#:M16x35 Bolt M16x35 8.8 3 GB/T5783

2 51401130107 | #*[E16 Washer 16 3 GB/T93

3 51421130115 #PpE16 Washer 16 3 GB/T97 .1

4 30888000166 | MATHAR LIRS Fuel tank body welding 1

5 60308000028 | =S yEIE S Air filter 1

6 51204091014 | 1ZEfM8x20 Bolt M8x20 8.8 4 GB/T5783

7 51401090107 | #[E8 Washer 8 4 GB/T93

8 51421090115 | #*[E8 Washer 8 4 GB/T97.1

9 51453270107 | #4430 Circlip 30 2 GB/T894 .1

10 30888100154 | 4H#h Pin shaft 2

11 30888000167 | JAMFESMER MRS | Outer plant welding 1

12 30888000168 | fCEatEA Right ladder welding 1

13 | 30888000172 | £ekpiss Right ladder welding 1 AR s

14 51307001019 | #ZHEM10 Nut M10 8 3 GB/T6170

15 51204111114 | #EFEM12x25 Bolt M12x25 8.8 5 GB/T5783

16 51401110107 | #[E12 Washer 12 5 GB/T93

17 51421110115 | #RE12 Washer 12 5 GB/T97 1

18 51204101214 | ##M10%x30 Bolt M10x30 8.8 9 GB/T5783

100




LONKING L 7% A% OUT PANEL SYSTEM
13.2 BRI46 4 B FUEL TANK ASSEMBLY (30888900056)

19 cl ce \ 23 c4

101



-
%M A OUT PANEL SYSTEM LONKING 721

13.2 ¥Ry 44 B FUEL TANK ASSEMBLY (30888900056)

FF5 b ZHR FA% HE FES / #&7E
Item Code Part Description Specification Qty Original NO./Remarks

19 51421100115 | #F[E10 Washer 10 12 | GB/T97.1

20 51401100107 | #*[E10 Washer 10 9 GB/T93

21 60980000189 | #Ekd8OXP40X12 | Magnet D8OXD40X12 1

22 30813100211 | %=k Stopper 1

23 30888000071 | jhuh & EE Oil drain cover welding 1

24 60922010032 | # K Shim 1

25 60308000027 | WKy 1 % sk B Oil suction filter assembly 1

26 | 60307010012 | [AIJEiHiFx Circular oil leveler 3

27 60401080175 | <& & Air filter 1 HrAMILRL Optional

102



LONKING L 7% A% OUT PANEL SYSTEM
13.3 “FHrE & it COUNTER WEIGHT ASSEMBLY (30887000549)

103



Bk %4 OUT PANEL SYSTEM

LONKING 72X

13.3 “FE E & B COUNTER WEIGHT ASSEMBLY (30887000549)

FF5 b ZHR Hire HE FES / &iE
Item Code Part Description Specification | Qty Original NO./Remarks

1 30887100709 | #8 Washer 20

2 51309002519 | 155EM36x%2 Nut M36x2 8 1 GB/T6171

3 | 30887100707 | V-4 M2 fe Counterweight bolt 1

4 | 30887000550 | “P-fir s IR & Counter weight welding 1

5 30887000456 | 75| 4#H Kingpin 1

6 | 51536000101 | XUZ & 3T 0 4494x44 | Double spring cotter pin 4x44 1 DIN 11024

7 | 60922010024 | Hi ke tk Battery rubber pad 4

8 | 60919010041 |~V & i 2% Counterweight rubber strip 1

9 | 30887100042 | Hijifitizz Battery drawing 2

10 | 30887100936 | ff 4k & ik Angle iron assembly 1

11 | 51420090119 | #[E8 Washer 8 2 GB/T96.1

12 | 51401090107 | #4[#]8 Washer 8 6 GB/T93

13 | 51307000919 | 12KEM8 Nut M8 8 2 GB/T6170

14 | 30887000388 | HiJifi 4 /r mg Al il Left cover assembly of battery box 1

15 | 30887000345 | Hi i 3 4 Battery cover lock 1

16 | 51204091014 | 1Zt:M8x%20 Bolt M8%20 8.8 4 GB/T5783

17 | 51421090115 | #A[%]8 Washer 8 4 GB/T97.1

18 | 30887100429 | K& Rubber sleeve 2

104




LONKING L 7% A% OUT PANEL SYSTEM
13.3 “FHrE & it COUNTER WEIGHT ASSEMBLY (30887000549)

105



Bk %4 OUT PANEL SYSTEM

LONKING 72X

13.3 “FE E & B COUNTER WEIGHT ASSEMBLY (30887000549)

Fs b Z R g HE FES / &iE
Item Code Part Description Specification | Qty Original NO./Remarks
19 51420170121 #HlE24 Washer 24 1 GB/T96.1
20 51401170107 | #8624 Washer 24 4 GB/T93
21 51204171814 | #2#£M24x60 Bolt M24x60 8.8 4 GB/T5783

106



-

LONKING 72 1L

7224 OUT PANEL SYSTEM

13.4 HlLE = B HOOD ASSEMBLY (30886900066)

\\i\\\\\\\\
Y Y

107



Bk %4 OUT PANEL SYSTEM

LONKING 72X

13.4 HLE = B HOOD ASSEMBLY (30886900066)

FF5 S ZHR FAk HE FES / &iE
Item Code Part Description Specification | Qty | Original NO./Remarks

1 51204091114 I FEM8x25 Bolt M8x25 8.8 36 | GB/T5783

2 51401090107 | #[&l8 Washer 8 36 | GB/T93

3 51420090121 #JE(8 Washer 8 40 | GB/T96.1

4 30886000777 | & TLERK Hinge assembly 4

5 30886102870 | il ik Buffer shim 4

6 51307000919 | #ZLFM8 Nut M8 8 24 | GB/T6170

7 30886000854 | HLEE[IHLEA Welding of engine hood door frame 1

8 30886000795 | LEMEE Upper cover welding 1

9 30886000855 | JaEMEA Rear hood welding 1

10 30886000796 | HLEW HiE4n S | Sound-absorbing sponge assembly for engine hood 1

11 51204111214 B2 FEM12x30 Bolt M12x30 8.8 14 | GB/T5783

12 51401110107 | #[E12 Washer 12 14 | GB/T93

13 51420110119 | #[#12 Washer 12 14 | GB/T96.1

14 51512081401 FFI1473.2%32 Cotter pin 3.2x32 1 GB/T91

15 30886102777 | CHEFTF Brace strut 1

16 51341000719 | #EEEM12 Nut M12 8 1 GB/T889.1

17 30886000988 | AL 5 14 AL Ak Door lock assy 1

18 30886000862 | & mRIES Rear cover plate welding 1

108




-

LONKING 72 1L

7224 OUT PANEL SYSTEM

13.4 HlLE = B HOOD ASSEMBLY (30886900066)

109



Bk %4 OUT PANEL SYSTEM

LONKING 72X

13.4 HLE = B HOOD ASSEMBLY (30886900066)

As Gt

Item Code

G2

Part Description

Ht

Specification

HE
Qty

FES / &
Original NO./Remarks

19 30886102693 | HLE[ISCHEFT

20 | 51307001119 | #XEIM12

21 | 30886102425 | LKA

22 | 51307001019 | ¥ZEIM10

23 | 30886000790 | iR

24 | 30886000901 | [EFFIEE

25 | 30886102871 | dAEAR Lz
26 | 30886000787 | & FUBUEA
27 | 30886000786 | Ai FBIEA

28 60701010145 | HLEET B AR

29 51569000801 | f:tsI415x12
30 30886102680 | HFLMR

31 30886000797 | AMLEITES
32 30886000798 | AL IIEE
33 30886000851 | Hii=HMEA

34 30886102596 | il & Ltk
35 30886102787 | A= Ltk
36 51204091314 | R#:M8x35

Brace strut of hood door

Nut M12

Plate of iron block of lock

Nut M10

Shock pad

Fixing rod welding

Buffer shim

Welding of the lower left side plate
Welding of the lower right side plate
Hood lock assembly

5x12 Self-plugging rivet

Connection plate

Welding of the frame of left hood door
Welding of the frame of right hood door
Front hood welding

Upper cover plate of front hood

Upper cover plate of front hood

Bolt M8x35

11

8.8

A N 00 O N 0

GB/T6170

GB/T6170

GB/T12618.1

Optional with A/C
Standard
GB/T5783

110



-

LONKING 72 1L

7224 OUT PANEL SYSTEM

13.4 HlLE = B HOOD ASSEMBLY (30886900066)

11



Bk %4 OUT PANEL SYSTEM

LONKING 72X

13.4 HLE = B HOOD ASSEMBLY (30886900066)

FFs i Z K 73 HE RES / &
Item Code Part Description Specification] Qty | Original NO./Remarks

37 30886102879 | L& — Bumper shim 2

38 30886102876 | Zei i — Bumper steel channel 1

39 51420100121 | #[E10 Washer 10 2 | GB/T96.1

40 51401100107 | #[&10 Washer 10 3 | GB/T93

41 51204101014 | #ZF£M10x20 Bolt M10x20 8.8 2 | GB/T5783

42 30886102930 | JH7K H &k Cover plate 1

43 51354001804 | WH£EM8 Nut M8 1 GB/T62.1

112



-
LONKING 7= 1L H X 24 ELECTRICAL SYSTEM

14 5, 24 ELECTRICAL SYSTEM (30815900279)

113



-
H< %4 ELECTRICAL SYSTEM LONKING 721
14 X Z 4 ELECTRICAL SYSTEM (30815900279)

Fs S i TR FA% HE RES / %
Item Code Part Description Specification | Qty | Original NO./Remarks

1 s S E Cabin electrical arrangement 1 >[_]115

2 HEZLEBESAE Front frame electrical arrangement 1 :>[| 137

3 IS E Electrical layout of frame 1 21139

4 Hsh IR S A B Brake valve electrical arrangement 1 >_]143

5 WEBESAE Oil tank electrical arrangement 1 :>E| 145

6 RIS A B Transmisson electrical arrangement 1 :>[| 147

7 S EESAAE Counter weight electrical arrangement 1 :>E| 149

8 Pevksei/5 478 | Electrical wiring of scrubber 1 |2 ]151

114



-
LONKING 7= 1L H X 24 ELECTRICAL SYSTEM

14.1 Z 3 = BS54 & CABIN ELECTRICAL ARRANGEMENT (30815900279)

115



-
H5 %% ELECTRICAL SYSTEM LONKING 721
14.1 Z 3 = 517 B CABIN ELECTRICAL ARRANGEMENT (30815900279)

Fs I G2 HkE HE FES / &
ltem Code Part Description Specification | Qty | Original NO./Remarks

1 60400001155 TAE4TWDL80x80 Work lamp WDL80x80 4

2 51204090914 | iZ#M8x16 Bolt M8x16 8.8 6 | GB/T5783

3 51421090115 | #upE8 Washer 8 8 | GB/T97.1

4 51401090107 | #iJEls Washer 8 8 | GB/T93

5 60400000751 | J5 & n#groe Rear window heater switch 1

6 60400000641 | Zsif ik AIC assembly 1 |2l ]119

7 60400000569 | [y &I 2% 0 A, Front windscreen wiper assembly 1 | ol_1129

8 51204091114 | Z#:M8x25 Bolt M8x25 8.8 2 | GB/T5783

9 51421110115 | #pE12 Washer 12 4 | GB/T971

10 51401110107 | #4&12 Washer 12 4 | GB/T93

11 51204111214 | #2#4M12x30 Bolt M12x30 8.8 4 | GB/T5783

12 51420080121 | #pE6 Washer 6 4 | GB/T96.1

13 51401080107 | 6 Washer 6 7 | GB/T93

14 51204080814 | iZ#M6x12 Bolt M6x12 8.8 4 | GB/T5783

15 60400001133 | vk & Mk Stand-alone IP assembly 1 2[_] 131

16 60980000210 | Rz A% Cold start system 1 1EBC Optional

17 | 60403010079 | e Central control box 1 | 2[_]133

18 60405030122 | 4 ey 3 Relay HD4195C/024-1H/9M1/F 2

116




-
LONKING 7= 1L H X 24 ELECTRICAL SYSTEM

14.1 Z 3 = S 1 & CABIN ELECTRICAL ARRANGEMENT (30815900279)

117



< 54t ELECTRICAL SYSTEM

LONKING 72T

14.1 Z I = #5547 B CABIN ELECTRICAL ARRANGEMENT (30815900279)

Fs i TR FA% HE FES / &
Item Code Part Description Specification | Qty | Original NO./Remarks

19 60400000917 | #fEE 4w Control console harness 1

20 60400000745 | kT4 Panel switch combination 1

21 60400000670 | 12V/7s Hi i 12V charging rack 1

22 60402050240 | wgTnikT Ceiling lamp 1

23 60401050021 EH XU Electric fan 1

24 51158190704 | 124TM6x%25 Screw M6x25 4.8 3 | GB/T818

25 51421080115 | #. &6 Washer 6 3 | GB/T971

26 60400000727 | Mp3&ise Mp3 Player 1

27 60400000701 e 2R T Cab harness 1

28 60400000553 | #& 4T Warning lamp 1

29 60400000572 | f5WyHIEE R Rear windscreen wiper assembly 1 2> _]135

30 60400000752 | J5 % nHagEsEsk Rear window heater cable 1

118




HS R4 ELECTRIAL SYSTEM

14.1.1 ZiH/2 5 AIR CONDITION ASSEMBLY (60400000641)

LONKING 72X

119



HS, 24t ELECTRICAL SYSTEM l.onl(l—nG =1
14.1.1 =i 2 % AIR CONDITION ASSEMBLY (6040000064 1)

=) vy HR RS HE FES / #%iE
Item Code Part Description Specification Qty Original NO./Remarks
1 60900003002 | 7KK 2Lk Evaporator assembly 11050109002 =[_] 121
2 60100002686 | 7& %k BE[F SE IR Evaporator fixed plate 1 1041509003
3 60100002687 | #5414y Sealing plate 1 1041009003
4 60100002618 a3 11 T A Control panel 1 012400017
5 60100002345 | Akkss Condenser 1 1050200013 ©[_]127
6 60100002594 | E45H1 Compressor 1 01010001 / 5H14 24V
7 60100002638 | KC#& KC tube 1 1050609011
8 60100002653 | FE%® FE tube 1 050609009
9 60100002661 | EK% EK tube 1 1050609013
10 60100002665 | HE X /K4 Heater water pipe ®16x 7 m 1 1020502002
11 60100002629 | &4n012-27 Pipe fastener 12-27 4 020600033
12 60100002632 | /KIENTP3/8 Water valve NTP3/8 2 1010803005

120



-

LONKING 72 1L

HS R4 ELECTRIAL SYSTEM

14.1.1.1 & X %3 5. EVAPORATOR ASSEMBLY (60900003002)

30—16

121



HS 54 ELECTRIAL SYSTEM

LONKING 72T

14.1.1.1 Z& X #% 2 B EVAPORATOR ASSEMBLY (60900003002)

s ZRhg B FAZ HE FES / #%E
ltem Code Part Description Specification Qty Original NO./Remarks

1 60100002677 KK R Evaporator housing 1 040709002

2 60100002688 | =¥k 1 Temperature control probe 1 041700017

3 60900003025 | E 54k Temperature control clip 1

4 60100002614 | X[ ] %h R Wind door shaft seat 1 041900016

5 60100002615 | JxI] Wind door 1 1041909001

6 60100002617 | Kp4KuER Cotton Paper filter 125.5 x 75 x 17 1 021001007

7 60100002611 | #h4T7% Actuator 24V 1 1012400019

8 60100002612 | XML Blower ZHF283502L 1 1011900016

9 60900003027 | S RHLLTR Blower wire harness 1

10 60100002681 | JXH1 & Blower seat 1 1041509002

11 60100002609 | ZEHE Connect pipe 1 0205030004

12 60100002672 | =R Cover plate 1 041009002

13 60900003013 | 4k Hi 28 H A, Electric relay 1 | WI-XS-10-09

14 60900003015 | #5:} [ O-ring seal ®8.1x1.8 1 1021300006

15 60900003016 | ZEf[E O-ring seal ®14 x 1.8 1 021300005

16 60100002624 | fiEZfk iw Expansion valve HA&Y 1 1010801007

17 60900003017 | %%} O-ring seal ®11.2%x 1.8 2 021300004

18 60100002605 | 7% g ik Evaporator core 1 | 80200500-0

122



-

LONKING 72 1L

HS 54 ELECTRIAL SYSTEM

14.1.1.1 78 & 43 5. EVAPORATOR ASSEMBLY (60900003002)

30—16

123



< 54 ELECTRIAL SYSTEM

LONKING 72X

14.1.1.1 Z& k2% = i EVAPORATOR ASSEMBLY (60900003002)

Fs i Z K R HE JRES / &1
ltem Code Part Description Specification Qty Original NO./Remarks
19 60100002623 | [E K IK4H Heater tanks 1 | 80401700-0
20 60900003024 | 2= Jacket P12 1 1020910005
21 60100002689 | &34 [H E MR Connect pipe plate 1 1041709001
22 60100002616 | x4 Wind door shaft 1 1100100502
23 60900003021 | &AM Network 316 % 200 1

24 60100002690 | $47K#x Water eliminator 1 1041009000
25 60100002691 IKFE R Water tank seal plate 1 041009005
26 51204080914 | 4}/S e Hexagon bolt M6 x 16 1

27 51421080115 | Pk Flat washer M6 1

28 60900003042 | 45t Hexagon bolt M6 x 12 —f}%three-piece | 3

29 60900003035 | [f]3L-|- g4 Round cross bolt M4 x 12 —ff%three-piece | 7

30 60900003043 | [f 3L+ ig#e Round cross bolt M4 x 16 ={}Ethree-piece | 2

31 60900003033 | [F3k|=xigit Round cross bolt M4 x 25 3

32 51421060115 | Pk Flat washer M4 3

33 51401060107 | a3k Spring wahser M4 3

34 60900003037 | Higizss Tap bolt M4 x 12 1

35 60900003030 | /52t Hexagon bolt M6 x 12 2

36 60900003032 | JoLIF gt Big round cross bolt M4 x 12 11

124



-
LONKING 72 XL H S £ % ELECTRIAL SYSTEM

14.1.1.1 78 & 43 5. EVAPORATOR ASSEMBLY (60900003002)

125



-
5 &% ELECTRIAL SYSTEM LONKING 72X

14.1.1.1 & & %3 5. . EVAPORATOR ASSEMBLY (60900003002)

Fs ] ZHR HAk HE FES / &¥E
Item Code Part Description Specification Qty Original NO./Remarks

37 60900003036 | jjpk~FH# Plain Cushion M4 "

126



-

LONKING 72 1L

HS 54 ELECTRIAL SYSTEM

it75 = . CONDENSER ASSEMBLY/(60100002345)

{

14.1.1.2 %

AN

S

o
Q

@)
(P

= }
J
@ o

i

N

X
\I.!ik
e

7\@

127



< 54 ELECTRIAL SYSTEM

LONKING 72T

14.1.1.2 A&k = i CONDENSER ASSEMBLY(60100002345)

FFs o Z K R HE RES / &
ltem Code Part Description Specification Qty Original NO./Remarks

1 60100002693 | A kEgs 48 Condenser support 1 | 040902014

2 60100002602 | A ktsL.ik Condenser core 1 | 81200900-1B

3 60100002598 | A kXML Cooling fan 1 1011100010

4 60100002633 | Tt Drying bottle 1 1010400010

5 60900003026 | & HFx Pressure switch 1 011300006

6 60100002644 | CF# CF tube 1 | 050600085

7 51204081014 | 4p/s gk Hexagon bolts M6 x 20 5

8 60900003042 | /s fMAuEte Hexagon bolts M6 x 12 three-piece 4

9 51421080115 | ~“F#& Washer M6 5

10 51401080107 | ik Washer M6 4

11 60900003031 | #Z+} Nut M6 4

128



-

LONKING 72 1L

HS R4 ELECTRIAL SYSTEM

14.1.2 A & #% 5 B FRONT WIPER ASSEMBLY (60400000569)

129



-
/S 24 ELECTRIAL SYSTEM LONKING 7= 1L

14.1.2 BT E] 22 4 5 FRONT WIPER ASSEMBLY (60400000569)

FFs Zwhg B A% HE FES / &¥E
Item Code Part Description Specification Qty Original NO./Remarks
1 60400000570 il 7K HLAL Wiper motor ZD2530-49 1 LG855DS.15.32.02

2 60400000658 Y ) Wiper 550 x 750 1 LG855DS.15.32.01

130



-

LONKING 72 1L

HS 24 ELECTRIAL SYSTEM

14.1.3 MR G S STAND-ALONE IP ASSEMBLY/(60400001133)

131



< 54 ELECTRIAL SYSTEM

LONKING 72X

14.1.3 MOIAER & S STAND-ALONE IP ASSEMBLY/(60400001133)

FF5 ZRhg B s HE FES / &¥E

Item Code Part Description Specification Qty Original NO./Remarks
1 60400000726 HENGR Instrument assembly 1 CDMB835EVI1.15.99
2 60400000612 I RAE Instrument frame 1 LG855DS.15.60.15
3 60400000713 Sy 0595 Harness assembly 1 CDMS835EV.15.06
4 60400000613 N 37 28 R Inner support assembly 1 LG855DS.15.60.22
5 60400000614 5 Right upper cover 1 LG855DS.15.60.19
6 60400000619 H b5 Right lower cover 1 LG855DS.15.60.17
7 60400000616 JG 7% Rear cover 1 LG855DS.15.60.20
8 60405020343 L T G JK4004 Electric lock switch JK4004 1 CDMB835EI.15.14
9 60405020346 HETFRIK369K Combination switch JK369K 1 CDM835EI.15.42
10 60400000608 AT Panel switch 1 LG855DS.15.60.11
11 60400000672 PR 2\ 35 Mechanical flexible shaft control 1 LG853DI1.15.60.12
12 60400000617 I E5 Left upper cover 1 LG855DS.15.60.16
13 60404011588 AMEERLYE24V 120W | External power supply 24V 120W 1 LG855BI1.15.33
14 60400000615 AR5R Left lower cover 1 LG855DS.15.60.18

132




-
LONKING 7= 1L H X 24 ELECTRICAL SYSTEM

14.1.4 F 3= & CENTRAL CONTROL BOX (60403010079)

133



S A4 ELECTRIAL SYSTEM I.OIII(I—IIG =1
14.1.4 93554 & CENTRAL CONTROL BOX (60403010079)

Fs ZRhg K HA% HE RES / &
ltem Code Part Description Specification Qty Original NO./Remarks

1 60900002951 1R 22 Fuse 1A 1

2 60900002952 | R[22 Fuse 5A 4

3 60900002953 | {44 Fuse 10A 13

4 60900002954 | {4 Fuse 20A 1

5 60900002955 | {342 Fuse 30A 1

6 60900002956 | 4kHige Relay HFV4 024-1Z1GR 7 | 24V

7 60900002957 | #4ng 3% Buzzer RTD-FM 1

8 60900002958 | [AJ:%e Flasher RTD-SG-A 1

9 60900002959 | 4k i 4L Relay HFV7 024-HTM-R 1| 24V

10 60900002960 | Hl5% Housing 10£1 1

1 60900002961 | # ) Shim M5 2

12 60900002962 | fEHt Nut M5 2

13 60900002963 | {Rfs22 Fuse ATM/60A 1

14 60900002964 | % Bracket 10£1 1

134



-
LONKING 72X H /S £ % ELECTRIAL SYSTEM

14.1.5 JEWHIE M H REAR WIPER ASSEMBLY(60400000572)

135



/S 24 ELECTRIAL SYSTEM l.onl(l—nG y;Ju

14.1.5 J5 W #2852 B REAR WIPER ASSEMBLY (60400000572)

== G 2 e & BEE / RE
Item Code Part Description Specification Qty Original NO./Remarks
1 60400000573 il 7K HLAL Wiper motor ZD2230-90 1 LG855DS.15.34.02

2 60400000659 R A Wiper blade 400 1 LG855DS.15.34.01

136



-
LONKING 7= 1L H X 24 ELECTRICAL SYSTEM

14.2 Hi £ 42 5 5.1 H FRONT FRAME ELECTRICAL ARRANGEMENT (30815900279)

137



< 54t ELECTRICAL SYSTEM

LONKING 72T

14.2 Hi £ 28 5 5 4 E FRONT FRAME ELECTRICAL ARRANGEMENT (30815900279)

Fs g AR FA% HE RES / %
Item Code Part Description Specification | Qty | Original NO./Remarks

1 60401050113 A E i\ (& 3%) Right electrical horn (sackbut) 1

2 | 60400000843 | ARTAAKAT Right combination headlamp 1

3 60400000729 B RS 4 TR Front frame harness 1

4 60400000844 FERTHE KT Left combination headlamp 1

5 60401050112 e (55 Left electrical horn (althorn) 1

6 51421090115 P8 Washer 8 6 | GB/T971

7 51401090107 #[5l8 Washer 8 6 | GB/T93

8 51204090914 IZFEM8x%16 Bolt M8x16 8.8 6 | GB/T5783

9 60911013718 2 e Wire clamp 4

138




-

LONKING 72 1L

H /S £ %; ELECTRICAL SYSTEM

14.3 £2Z2 1 5.1 E FRAME ELECTRICAL ARRANGEMENT (30815900279)

139



< 54t ELECTRICAL SYSTEM

LONKING 72T

14.3 £2Z8 d1 5 fi E FRAME ELECTRICAL ARRANGEMENT (30815900279)

FF5 ZRig EA N i HE FRES / &VE
Item Code Part Description Specification | Qty | Original NO./Remarks

1 51401090107 | #4[&[8 Washer 8 13 | GB/T93

2 51421090115 | #4/5[8 Washer 8 13 | GB/T97.1

3 51204090914 | 1Zt:M8x16 Bolt M8x16 8.8 2 | GB/T5783

4 | 60400001034 | #ikek Grounding wire 1

5 | 60402020017 | & fx0KHSS Pressure type message sender 1

6 | 60400000557 | Mk /jfE/kas Pressure sensor 1

7 60911013716 | £k3% Wire clip 6

8 | 60400000760 | KBHHLLR Engine harness 1

9 | 60402020050 | LS Temperature sensor 1

10 | 60402020229 @ HidifLkes Rotary transducer 1

11 60911013718 | £k Wire clip 4

12 | 30815100287 | ZSif% iy Support frame of air-conditioning pipe 1

13 | 60911011044 | EFZkMFEHDO25 (4N %20mm) | Hose clamp ®25 ( steel bandwidth 20mm) 2

14 51204091114 | i2{:M8x25 Bolt M8x25 8.8 11 | GB/T5783

15 | 30815000293 | =ifAEZENLSZALES Air Compressor bracket welding 1

16 | 60200000414 | F5#EViF(A-1219) V-Belt (A-1219) 1 | GB/T11544

17 | 30815000106 | 7KZEIEIEA Tensioning device weldment 1

18 51307001019 | ##£FM10 Nut M10 8 4 | GB/T6170

140



-

LONKING 72 1L

H /S £ %; ELECTRICAL SYSTEM

14.3 £2Z2 1 5.1 E FRAME ELECTRICAL ARRANGEMENT (30815900279)

141



< 54t ELECTRICAL SYSTEM

LONKING 72T

14.3 £2Z8 d1 5 fi E FRAME ELECTRICAL ARRANGEMENT (30815900279)

Fs g EZY 7S Hirs HE FES / &
ltem Code Part Description Specification | Qty |Original NO./Remarks
19 51401100107 #HE10 Washer 10 4 GB/T93

20 51421100115 | #JE10 Washer 10 4 GB/T97 1

21 51203102914 12FM10%130 Bolt M10x130 8.8 2 GB/T5782

142



l.onl(l—nG =1 S £&%: ELECTRIAL SYSTEM
14.4 #|3)1R S 4 & BRAKE VALVE ELECTRICAL ARRANGEMENT (30815900279)

143



< 5% ELECTRIAL SYSTEM

LONKING 72X

14.4 5 1R <4 B BRAKE VALVE ELECTRICAL ARRANGEMENT (30815900279)

Fs o K FA% HE RES / #iE
Item Code Part Description Specification Qty Original NO./Remarks
1 60400000557 | %S4 Ras Pressure sensor 1

144



-
LONKING 72 XL HS %% ELECTRIAL SYSTEM

14.5 JhAH S E OIL TANK ELECTRICAL ARRANGEMENT(30815900279)

145



S 5% ELECTRIAL SYSTEM

LONKING 72X

14.5 hFEESAE OIL TANK ELECTRICAL ARRANGEMENT(30815900279)

s Us] R R HE FES / &E
ltem Code Part Description Specification Qty Original NO./Remarks
1 51118170604 | #2£TM5 x 16 Screw M5 x 16 5.8 4 GB/T67
2 51401070107 | #JE5 Washer 5 4 GB/T93
3 60400000566 | #AifLIERAE Sensor of fuel level 1

146



-
LONKING 72 XL HS %% ELECTRIAL SYSTEM

14.6 ZiEFE S4B TRANSMISSON ELECTRICAL ARRANGEMENT (30815900279)

147



< 5% ELECTRIAL SYSTEM

LONKING 72X

14.6 g8 S 4 E TRANSMISSON ELECTRICAL ARRANGEMENT (30815900279)

FFs o FHR v HE RES / &7
Item Code Part Description Specification | Qty Original NO./Remarks
1 60402020050 18 AL 3% Temperature sensor 1
2 60400000562 | xS0 Variable speed pressure switch 1
3 60400000563 | & R Pressure switch 1

148



l.onl(l—nG =1 S £&%: ELECTRIAL SYSTEM
14.7 P E HESH B COUNTER WEIGHT ELECTRICAL ARRANGEMENT (30815900279)

149



S 5% ELECTRIAL SYSTEM

LONKING 72X

14.7 ‘P EHS 4 E COUNTER WEIGHT ELECTRICAL ARRANGEMENT (30815900279)

FF5 ZRig R g HE JRES / &¥E
ltem Code Part Description Specification | Qty Original NO./Remarks

1 60400001132 | JE4-ZR4H Rear frame harness 1

2 60911011044 | EH MRS Hose clamp 10

3 60402050248 | KHRAT License plate lamp 1

4 51401090107 | #[E8 Washer 8 12 | GB/T93

5 51421090115 | #[#8 Washer 8 12 | GB/T97.1

6 51204091014 | iZE#2:M8x%20 Bolt M8x20 8.8 2 GB/T5783

7 60400000650 | HijfEZk Battery harness 1

8 51204091114 | 1EFM8x25 Bolt M8x25 8.8 14 | GB/T5783

9 60402050183 | JGE/T Taillamp 2

10 60980000190 | Je fedlF Nylon strip 30

11 60405020184 | HLJHEETFR Master power switch 1

12 60980000164 | ff|ZEigny 2% Reverse buzzer 1

13 51401080107 #JE 6 Washer 6 2 GB/T93

15 51204081014 | #EF:M6x20 Bolt M6x20 8.8 4 GB/T5783

14 51420080121 56 Washer 6 2 GB/T96.1

16 | 30815100341 | ffzfhC 4 Connector bracket 2

17 | 60911012317 | [@ak £ Fixing hoop 4

18 60401030001 & it Battery 2

150




l.onl(l—nG =1 HS RS ELECTRIAL SYSTEM
14.8 Pk #4545 B SCRUBBER ELECTRICAL ARRANGEMENT (30815900279)

151



A RSGELECTRIAL SYSTEM

LONKING 72X

14.8 Pk S M E SCRUBBER ELECTRICAL ARRANGEMENT (30815900279)

FFs o KR RA% HE RES / #&3E
Item Code Part Description Specification Qty Original NO./Remarks
1 60400000574 | Ve Scrubber 1
2 51420080121 | #H[&6 Washer 6 2 | GB/T96.1
3 51401080107 | #[&l6 Washer 6 2 GB/T93
4 51204080814 | #E#EM6x12 Bolt M6x12 8.8 2 | GB/T5783

152



-
LONKING 7z 1 LGS853B (X4 fiif4 & SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

22 2120 19 18 17 16

153



LGS853B (W 74%) ALKt SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

LONKING 72T

AFRE 98 M . TORQUE CONVERTER ASSEMBLY (LG853.02.01B)

Fr5 I EN FA% K JR 5/ & E
ltem Code Parts Description Specification Qty Original No./Remarks

1 | 60980002380 | MLtk Cassette mechanism assembly 1 LG853.02.01-001
2 36100100012 | ##4 Gasket 1 LG853.02.01-012
3 51206090914 | 1%+: M8x16 Bolt M8x16 8.8 6 GB/T5781

4 51401090107 | #J# 8 Washer 8 8 GB/T93

5 36100100013 | M52 Observation cover 1 LG853.02.01-013
6 | 36100100001 | A% &7 A Torque coverter housing 1 LG853.02.01-002
7 60980000011 | i/~ %€ Z23/8 | Oil temperature sensor plug Z3/8 1 LG853.02.01-016
8 36100100008 | i It Import valve plug 1 LG853.02.01-008
9 36100100007 | 5% 1 Spring 1 1 LG853.02.01-007
10 | 36100100002 | F#¢ Guide seat 1 LG853.02.01-003
11 51401100107 | #[& 10 Washer 10 9 GB/T93

12 51204101114 | 142 M10x25 Bolt M10x25 8.8 9 GB/T5783

13 | 51204091014 | #F: M8x20 Bolt M8x20 8.8 2 GB/T5783

14 | 36100100006 | &5 Valve cover 1 LG853.02.01-006
15 | 36301100038 | iff#e#k[E Adjusting washer 24 | LG853.02.01-017
16 | 36100100009 | itk Cover plate 1 LG853.02.01-009
17 | 36100100010 | ## II Spring Il 1 LG853.02.01-010
18 | 36100100011 | #Z%E Plug screw 1 LG853.02.01-011

154




-
LONKING 7z 1 LGS853B (X4 fiif4 & SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

22 21 20 19

155



-
LGS853B (XA) [ilf4 Kt SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER LONKING 721

AFRE 98 M . TORQUE CONVERTER ASSEMBLY (LG853.02.01B)

Fr5 b EN A% K Y ARSTE - Fes
ltem Code Parts Description Specification Qty Original No./Remarks
19 | 36100100015 | s Export valve plug 1 LG853.02.01-015
20 | 36100100004 | &Hzk Pipe joint 2 LG853.02.01-005
21 | 36100100073 | [AlyhEzk Scavenge oil joint 1 LG853.02.01-014 11
22 | 36100100003 | i # [ Copper washer 2 LG853.02.01-004

156




LONKING 72T

LGS853B (W 48) Fift M SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

AR THFE S B TRANSMISSION ASSEMBLY(LG853.03.01B)

12 34 56 7 8 9101112131415161718 19 20 21 22 23 24 25 26 27 28

Iy

”Niiﬁjj
;
.s '/ ) ..

818079 78 77 76 75 7473

29
30

31

32
33

34

62 616059 58 57 5655 54 53 52 51 50 4948 47 46 45 44 43 42

157




LGS853B (W 74%) ALKt SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

LONKING 72T

AFE A M TRANSMISSION ASSEMBLY (LG853.03.01B)

Fr5 I A FR Frk K JR B 5% E

ltem Code Parts Description Specification Qty Original No./Remarks
1 | 51204101214 | 14 M10x30 Bolt M10x30 8.8 38 GB/T5783
2 51401100107 | ¥ 10 Washer 10 78 GB/T93
3 | 36201100013 | #HEH )y Seal gasket 1 LG853.03.01-012
4 60101101096 | #i7k 6210N Bearing 6210N 2 LG-6210N
5 | 51453580107 | & 90 Retaining ring 90 2 | GB/T894.1
6 36201100014 | ¥ mZR KA %¢ | Drive gear of steering pump 1 LG853.03.01-013
7 36201100015 | ¥ [y ZR X zh4h | Drive shaft of steering oil pump 1 LG853.03.01-014
8 51574011101 | P-4 14x9%x36 Flat key 14x9x36 1 GB/T1096
9 60101101098 | 47k 6211 Bearing 6211 1 LG-6211
10 | 36201100016 | fHhHAE Bearing sleeve 1 LG853.03.01-015
11 | 36212000001 | Ak The Second shaft assembly 1 LG853.03.01.02
12 | 51513131703 | [F#:44 10x30 | Cylindrical pin 10x30 2 | GB/T119.1
13 | 36201100018 | [lfk:1#% % Cylinder block 1 LG853.03.01-017
14 | 36100100011 | ##3E Plug screw 1 LG853.02.01-011
15 | 51512071001 | Jf H44 2.5%x20 Cotter pin 2.5x20 1 GB/T91
16 | 51330000419 | #£E M10 Nut M10 8 1 GB/T6181
17 | 36224000001 | i%< @S Vent trap 1 LG853.03.01.12
18 | 36201100028 | 4tk Baffle 1 LG853.03.01-028

158




-
LONKING 721 LGS853B (X4 fiif4 & SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

AR THFE L TRANSMISSION ASSEMBLY (LG853.03.01B)

19 20 21 22 23 24 25 26 27 28

29
30

31

32
33

34
35

159




LGS853B (W 74%) ALKt SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

LONKING 72T

AFE A M TRANSMISSION ASSEMBLY (LG853.03.01B)

FFe b AR FA B JR B 5 &
ltem Code Parts Description Specification | Qty | Original No./Remarks
19 51231101114 | i M10x25 Bolt M10x25 8.8 1 GB/T31.1
20 | 51142345103 | #24] M18 Screw M18 8.8 2 GB/T825
21 | 81790101842 | X% 2 AT | Nameplate of Transmission&torque converter 1 |LGS853B
22 51288111304 | Xkt M12x35 Stud bolt M12x35 8.8 8 GB/T898
23 | 51307001120 | #&E} M12 Nut M12 8 8 GB/T6170
24 | 30801000144 | & BLRA Installing bracket weldment 2 | LG855B.03V.01
25 | 51401140107 | #J# 18 Washer 18 8 GB/T93
26 | 51203141414 | 1% M18x40 Bolt M18x40 8.8 8 | GB/T5782
27 | 56146014201 | O jZ P8 42x3.5 O-ring 42x3.5 2 GB/T1235
28 | 51204091214 | #Z#: M8x30 Bolt M8x30 8.8 6 GB/T5783
29 | 51401090107 | #[# 8 Washer 8 6 GB/T93
30 | 36201100025 | =% Flange 1 LG853.03.01-025
31 | 36313100000 | fikek Magnet 1 LG853.03.01-024
32 | 51451500107 | #4k 70 Retaining ring 70 1 | GB/T893.1
33 | 36201100026 | & EfH Seal gasket 2 LG853.03.01-026
34 | 60200000035 | Hlik=LE 2 zhas Mechanical manual control parking brake 1 | LG853.03.01.151V
35 | 36218000001 | J&&S % Filter cartridge assembly 1 |LG853.03.01.16
36 | 51203121514 | %2 M14x45 Bolt M14x45 8.8 4 GB/T5782

160




-
LONKING 721 LGS853B (X4 fiif4 & SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

AR THFE S TRANSMISSION ASSEMBLY (LG853.03.01B)

54 53 52 51 50 4948 47 46 45 44 43 42

161




LGS853B (W 74%) ALKt SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

LONKING 72T

AFE A M TRANSMISSION ASSEMBLY (LG853.03.01B)

Fr5 I A FR A% K JR 5/ & E
ltem Code Parts Description Specification | Qty Original No./Remarks
37 | 36201100006 | FHfA Transmission housing 1 | LG853.03.01-005
38 | 36201100002 | %3k Seal gasket 1 | LG853.03.01-001
39 | 36201100003 | ¥ End cover 1 | LG853.03.01-002
40 | 56146012001 | O JE[E 20x2.4 O-ring 20x2.4 2 GB/T1235
41 | 36201100005 | 5% Plug screw 1 LG853.03.01-004
42 | 36210000013 | =l AK The 3rd Shaft assembly 1 | LG853.03.01.05
43 | 51204123214 | 142 M14x38 Bolt M14x38 8.8 8 GB/T5783
44 | 51401120107 | #[E 14 Washer 14 12 | GB/T93
45 | 36201100004 | H1 i Mid-cover 1 | LG853.03.01-003
46 | 36201100007 | —#4yhfHL A The 1st gear cylinder body 1 | LG853.03.01-006
47 | 36201100011 | & 4% Spring pin 15 | LG853.03.01-010
48 | 36201100012 | 3 Spring 15 | LG853.03.01-011
49 | 51207131314 | i%#: M16x1.5%35 Bolt M16x1.5%35 8.8 8 GB/T5786
50 | 51401130107 | #[# 16 Washer 16 8 GB/T93
51 | 36204000001 | — 47 % 2k The 1st gear piston assembly 1 | LG853.03.01.06
52 | 36280000002 | f&l#4—#4:% i E L | The reverse 1st gear drive plat assembly 8 |LG853.03.01.07
53 | 36201100038 | iz Brake disc 1 | LG853.03.01-022D
54 | 36201100009 | [#5E K Fixing plate 1 | LG853.03.01-008

162




-
LONKING 721 LGS853B (X4 fiif4 & SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

AR THFE S TRANSMISSION ASSEMBLY (LG853.03.01B)

62 6160 59 58 57 56 55

163




LGS853B (W 74%) ALKt SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

LONKING 72T

AFE A M TRANSMISSION ASSEMBLY (LG853.03.01B)

Fr5 I EN Frk HE JR 5/ & E
ltem Code Parts Description Specification | Qty | Original No./Remarks
55 | 36217000001 | JEE F & B 42 f i Bracket assembly of brake plate 1 |LG853.03.01.08
56 | 36201100008 | {7344 M35l F The 1st reserve gear drive plate 10 | LG853.03.01-007
57 | 36204000002 | {34435 2E 2 % Reserve gear piston assembly 1 | LG853.03.01.09
58 | 51204101114 | #%#: M10x25 Bolt M10x25 8.8 14 | GB/T5783
59 | 36216000001 | JHJESHR At ik Oil baseboard 1 | LG853.03.01.04
60 | 60980000033 | fiiH%E Z1/4 Check oil driven plug Z1/4 2 T305C-010
61 | 56146014501 | O JEREl 45%3.5 O-ring 45%3.5 1 GB/T1235-76
62 | 36221000013 | e B At Qil filler tube assembly B 1 | LG855.03.01.14.02
63 | 51203102014 | #F: M10x70 Bolt M10x70 8.8 12 | GB/T5782
64 | 51203101914 | i%t: M10x65 Bolt M10x65 8.8 1 GB/T5782
65 | 36201100020 | H#ix Press plate 2 LG853.03.01-019
66 | 60300000541 | #IE (ANiFLIWTD | Control valve (Without shut-off valve) 1 |LG853.03.01.13B
67 | 36201100019 | %34 Seal gasket 1 LG853.03.01-018
68 | 51203141414 | 1242 M18x40 Bolt M18x40 8.8 8 GB/T5782
69 | 36201100010 | [F4:4Y Cylindrical pin 1 |LG853.03.01-009
70 | 36100100004 | &k Pipe joint 2 LG853.02.01-005
71 | 36100100003 | Hi#AfEl Copper washer 3 | LG853.02.01-004
72 | 51451580107 | £/ 90 Retaining ring 90 1 | GB/T893.1

164




-
LONKING 721 LGS853B (X4 fiif4 & SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

AR H A . TRANSMISSION ASSEMBLY (LG853.03.01B)

165




LGS853B (W 74%) ALKt SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

LONKING 72T

AR THAH S B TRANSMISSION ASSEMBLY (LG853.03.01B)

Fr5 I EN Firk HE JR 5/ & E
ltem Code Parts Description Specification Qty Original No./Remarks
73 | 36214000001 | DYk The 4th shaft assembly 1 LG853.03.01.03
74 | 51203101714 | 14 M10x55 | Bolt M10x55 8.8 6 GB/T5782
75 | 36211000001 | —Hbh.id Ak The 1st shaft assembly 1 LG853.03.01.01
76 | 60301000183 | 4B %R Variable speed pump 1 LG853.03.01.10.01
77 | 60101101097 | 7k 6012 Bearing 6012 1 LG-6012
78 | 60911013263 | REH K Pump tube joint 1 LG853.03.01-029
79 | 36201100027 | A% Fy Adjusting shim 1 LG853.03.01-027
80 | 36280100002 | Hhiii%e Shaft gear 1 LG853.03.01.10-002
81 51203102114 | #4: M10x75 | Bolt M10x75 8.8 7 GB/T5782

166




-
LONKING 7z 1 LGS853B (X4 fiif4 & SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

167



LGS853B (W 74%) ALKt SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

LONKING 72T

—Hh AR SHAFT Il ASSEMBLY (LG853.03.01.02)

Fr5 Y EA S Fis HE Jii B 4
ltem Code Parts Description Specification | Qty Original No./Remarks
1 | 36212100001 | % & Adjusting washer 141 | LG853.03.01.02-001
2 | 51204092314 | 12t M8x14 | Bolt M8x14 8.8 4 | GB/T5783
3 | 36212100004 | i-zh#pE Check washer 4 | LG853.03.01.02-004
4 | 52198015601 | #li#& 6010 Bearing 6010 1 | GB/T276
5 | 36212100003 | {34447 A48 Reserve planet carrier 1 LG853.03.01.02-003
6 | 52901000301 | /&%l 4x34.8 | Roller pin 4x34.8 176 | GB/T309
7 | 36212100007 | T 2% Planetary gear 8 | LG853.03.01.02-007
8 | 36212100015 | KPH%: Sun wheel 1 LG853.03.01.02-015
9 | 52195007801 | 6210N 6210N 1 | GB/T276
10 | 36212100009 | k& Circlip 1 | LG853.03.01.02-009
11 | 36212100016 | —#447 E The 1st gear planetary shaft 4 | LG853.03.01.02-016
12 | 36212100014 | HE:#4#H:AE | Connect pan 1 | LG853.03.01.02-014
13 | 51204111214 | iZ#: M12x30 | Bolt M12x30 8.8 4 | GB/T5783
14 | 51401110107 | %8 12 Washer 12 4 | GB/T93
15 | 36212100013 | 1EZh# Stop disc 1 | LG853.03.01.02-013
16 | 36212100011 | —F4 P 4 lE] The 1st gear inner gear ring 1 LG853.03.01.02-011
17 | 51451580107 | $%4& 90 Retaining ring 90 1 | GB/T893.1
18 | 36212100012 | 447228 The 1st gear planetary bracket 1 LG853.03.01.02-012

168




-
LONKING 7z 1 LGS853B (X4 fiif4 & SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

169



LGS853B (W 74%) ALKt SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

LONKING 72T

B SHAFT Il ASSEMBLY (LG853.03.01.02)

Fr5 I EN A% B JR 5/ & E
ltem Code Parts Description Specification | Qty Original No./Remarks

19 | 36212100006 | # )y Shim 16 | LG853.03.01.02-006

20 | 36212100008 | [&&%E Sleeve 16 | LG853.03.01.02-008

21 | 36212100005 | {##4 14k | Reserve gear inner gear ring 1 | LG853.03.01.02-005

22 | 36212100010 | ff|#447 £ % | Reserve gear planetary shaft 4 | LG853.03.01.02-010

23 | 36212100002 | iJf %[l Adjusting washer 1 LG853.03.01.02-002

24 | 51401090107 | #[# 8 Washer 8 4 | GB/T93

25 | 36212000002 | ik &4% | Overrunning clutch 1 LG853.03.01.02.01

170




-
LONKING 7z 1 LGS853B (X4 fiif4 & SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

T 2 3 4 5 6 7 8 910111213

I

23 22 21 2019 18 17 16 15 14

171



LGS853B (W 74%) ALKt SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

LONKING 72T

—Hhi . SHAFT Il ASSEMBLY (LG853.03.01.05)

FFe It B2 kg B JR 5 &
ltem Code Parts Description Specification | Qty Original No./Remarks
1 52198016801 | Hizk 6022 Bearing 6022 1 GB/T276
2 51210116614 | #5442 M12x1.25x100 | Bolt M12x1.25x100 10.9 12 GB/T5785
3 | 36213100012 | XUfLiLzhETE Double lock washer 6 LG853.03.01.05-009
4 | 36213100004 | HESZIER Direct gear compression plate 1 | LG853.03.01.05-001
5 51204090914 | it M8x16 Bolt M8x16 8.8 12 GB/T5783
6 | 51401090107 | # [ 8 Washer 8 12 | GB/T93
7 | 36213100005 | F4%34% Direct gear shaft 1 | LG853.03.01.05-002
8 | 36313100062 | HE:44 ik Direct gear ring 1 LG853.03.01.05-011
9 36213000002 | H#EAEsN A B Direct gear main drive plate assembly 2 LG853.03.01.05.01
10 | 36213100006 | [FE:4Y Cylindrical pin 6 | LG853.03.01.05-003
11 | 36213100007 | HiZEAMEI A Direct gear driven plate 1 LG853.03.01.05-004
12 | 52304000301 | #h#k NJ204E Bearing NJ204E 1 GB/T283
13 | 51453480107 | #4/& 65 Retaining ring 65 1 | GB/T894.1
14 | 36211100002 | Jigi% i E Rotary shaft seal 1 | LG853.03.01.01-002
15 | 36213100011 | if#£p| Adjusting washer 14 | LG853.03.01.05-008
16 | 52198028101 | Hh# 6411 Bearing 6411 1 GB/T276
17 | 51513131703 | #4 10x30 Pin 10x30 2 GB/T119.1
18 | 36213100008 | Al 4 Hi thi%e Output gear of middle shaft 1 | LG853.03.01.05-005

172




-
LONKING 7z 1 LGS853B (X4 fiif4 & SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

23 22 21 20 19

173



LGS853B (W 74%) ALKt SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

LONKING 72T

—Hhi . SHAFT Il ASSEMBLY (LG853.03.01.05)

Fr5 I A FR FA% K JR 5/ & E
ltem Code Parts Description Specification Qty Original No./Remarks
19 | 36213100009 | E 44 EL 4K Direct gear cylinder assembly 1 LG853.03.01.05-006
20 | 36213100013 | 44 Pin 3 LG853.03.01.05-010
21 | 36211100001 | Jig¥ Rotary shaft seal 1 LG853.03.01.01-001
22 | 36213000003 | H#Ef4iH%E L | Direct gear piston assembly 1 LG853.03.01.05.02
23 | 36213100010 | fJF i 5% Butterfly spring 1 LG853.03.01.05-007

174




-
LONKING 721 LGS853B (WA) it SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

0

175



LGS853B (W 74%) ALKt SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

LONKING 72T

— V5 ZE L GEAR | PISTON ASSEMBLY (LG853.03.01.06)

Fr5 b EN Firk B VARSI Fes
ltem Code Parts Description Specification Qty Original No./Remarks
1 36204100001 | #h#53 30 Outlet sealing ring 1 LG853.03.01.06-001
2 | 36204100002 | —#4iEZEfKL | The 1st piston assembly 1 LG853.03.01.06-002
3 36204100003 | & Inner sealing ring 1 LG853.03.01.06-003

176




-
LONKING 7z 1 LGS853B (X4 fiif4 & SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

177



-
LGS853B (XA) [ilf4 Kt SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER LONKING 721

JEE5 B B 28 S . FRICTION PLATE SEPARATING BRACKET ASSEMBLY (LG853.03.01.08)

FF5 b EN Firk HE Y ARSTE - Fes
Item Code Parts Description Specification | Qty Original No./Remarks
1 36217100001 | EEEE FrEE =42 | Bracket of brake disc 1 LG853.03.01.08-001

2 | 36217100003 | [Ak:4Y Cylindrical pin 8 |LG853.03.01.08-002

178




-
LONKING 721 LGS853B (WA) it SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

179



-
LGS853B (XA) [ilf4 Kt SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER LONKING 721

FIREZE S L REVERSE GEAR PISTON ASSEMBLY (LG853.03.01.09)
Fe b B Firg B IR B 518 E
ltem Code Parts Description Specification Qty Original No./Remarks
1 36204100001 | 7 & 20 Outlet sealing ring 1 LG853.03.01.06-001
2 | 36204100004 | f3|R4i% ik Reserve gear piston assembly 1 LG853.03.01.09-001
3 36204100005 | &% Inner sealing ring 1 LG853.03.01.09-002

180




-
LONKING 721 LGS853B (WA) it SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

181



LGS853B (W 74%) ALKt SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

LONKING 72T

AR S A OIL PAN ASSEMBLY (LG853.03.01.04)

Fr5 b EN Firk HE Y ARSTE- Fes

ltem Code Parts Description Specification Qty Original No./Remarks
1 36216100007 | # )y Shim 1 LG853.03.01.04-003
2 36216000006 | JEHIES Bottom plate weldment 1 LG853.03.01.04.01A-001/-002
3 36480000008 | %% Plug screw 1 LG853.04.01.05

182




-
LONKING 7z 1 LGS853B (X4 fiif4 & SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

183



LGS853B (W 74%) ALKt SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

LONKING 72T

VU= % SHAFT IV ASSEMBLY (LG853.03.01.03)

Fr5 I A FR Frk K R B 5% E
ltem Code Parts Description Specification Qty Original No./Remarks
1 51373011001 | #%EE M33x1.5 Bolt M33x1.5 2 GB/T890
2 | 36214100002 | #pg Washer 2 LG853.03.01.03-002
3 56146014601 | O JEfE 52x5.7 o-ring 52x5.7 2 GB/T1235
4 36214100008 | # K Shim 2 LG853.03.01.03-008
5 36214100001 | JEi%k== Rear flange 1 LG853.03.01.03-001
6 | 36214100003 | jHidf e Oil seal seat 1 LG853.03.01.03-003
7 | 36214100005 | ffyHi Output shaft 1 LG853.03.01.03-005
8 | 36214100004 | it HhisEe Output shaft gear 1 LG853.03.01.03-004
9 | 36214100006 | [&%& Spacer sleeve 1 LG853.03.01.03-006
10 | 52902000201 | ¥h# NUP312E Bearing NUP312E 1 GB/T283
11 | 51904001301 | #4P& 130 Retaining ring 130 2 DIN472
12 | 56181002301 | ¥ SG70x95x12 | Oil seal SG70x95x12 1 HG4-692-67
13 | 36206100000 | HijfyHi¥E~4 Front output flange 1 403316B
14 | 36214100007 | yHdf)sE Oil seal seat 1 LG853.03.01.03-007
15 | 56181002302 | ¥ SG70x95x12 | Oil seal SG70x95x12 2 HG4-692-67
16 | 52198025601 | ffi/& 6312 Bearing 6312 1 GB/T276
17 | 56146019901 | O JEE 130x5.7 O-ring 130x5.7 4 GB/T1235

184




-
LONKING 721 LGS853B (WA) it SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

185



LGS853B (W 74%) ALKt SPARE PARTS MANUAL FOR TRANSMISSION & TORQUE CONVERTER

LONKING 72T

—Hh ) SHAFT | ASSEMBLY (LG853.03.01.01)

Fr5 I EN FA% K JR 5% E
ltem Code Parts Description Specification Qty Original No./Remarks
1 36211100001 | Jig#% &t Rotary shaft seal 1 LG853.03.01.01-001
2 | 52198016201 | fli7k 6016 Bearing 6016 1 GB/T276
3 | 36211100003 | # N\ —Zhii%e The second stage Input gear 1 LG853.03.01.01-003
4 | 36211100002 | ek it Rotary shaft seal 1 LG853.03.01.01-002
5 52241001201 | fh7& 51111 Bearing 51111 1 GB/T301
6 36211100004 | fi A\ —ZKik%e The 1st stage gear 1 LG853.03.01.01-004
7 60101101099 | Hizk 6311 Bearing 6311 1 LG-6311
8 36211100005 | % [E] Adjusting washer 141 |LG853.03.01.01-005

186




LGQS856ALII /3R sHAFE/: K SPARE PARTS MANUAL FOR FRONT AXLE

LONKING 72T

15

1112 13 14

187



LGQS856ALII B IREHAFEL/: KT SPARE PARTS MANUAL FOR FRONT AXLE

LONKING 72T

KBTS AXLE ASSEMBLY (16480500190)

s Smhg P g HE RS /&E
Item Code Parts Description Specification Qty | Original No./Remarks

1 | 36403000029 | %if1ja s % &, Wheel-side reducer assembly 2 | LGQ856AL.01

2 | 36401000007 | M5 ik Axle casing assembly 1 | LGQB856AL.02

3 | 36403000030 | = V32 M0 AR Main speed reducer assembly 1 | LGQB856AL.03

4 | 51522131703 | 44 12x35 Pin 12 x35 2 | GB/T120.2

5 | 51207131418 | #&# M16x1.5x45 Bolt M16x1.5x45 10.9 10 | GB/T5786

6 | 51207131918 | 12 M16x1.5%65 Bolt M16x1.5x65 10.9 2 | GBIT5786

7 | 51401130107 | ¥ 16 Washer 16 14 | GB/T93

8 | 51207131618 | i M16x1.5x50 Bolt M16x1.5x50 10.9 2 | GBIT5786

9 | 36400100043 | #Z#: M20x1.5x56 Bolt M20x1.5x56 16 | LG853.04.01-020

10 | 51401150107 | #& 20 Washer 20 16 | GB/T93

11 | 36402000043 | 442z 42 2 pk Caliper disc brake assembly 4 | LG853.04.01.03

12 | 36480000006 | #ilzh} Brake block 8 | LG853.04.01.03.02
13 | 36480100018 | #2444 Bolt pin 8 | LG853.04.01.03-011
14 | 51401100107 | #& 10 Washer 10 8 | GB/T93

15 | 36400100063 | *-f# Half-axle 2 | LGQ856AL-001

16 | 36480000011 | filzh#EFIH ik Protective plate of brake disc 2 LG50F.04700A

17 | 36404100005 | Jii% Oil tube 1 | LG853.04.01.04B-003
18 | 36404100004 | #Z+} Nut 1 | LG853.04.01.04B-00

188




LGQS856ALII /3R sHAFE/: K SPARE PARTS MANUAL FOR FRONT AXLE

LONKING 72T

189



LGQS856ALII B IREHAFEL/: KT SPARE PARTS MANUAL FOR FRONT AXLE

LONKING 72T

KBTS AXLE ASSEMBLY (16480500190)

FFs SR 4R A HE RS/
Item Code Parts Description Specification | Qty Original No./Remarks
19 | 36404100003 | ##:3kfk Adapter 1 | LG853.04.01.04B-001
20 | 36480000008 | %% Plug screw 2 | LG853.04.01.05

190



-
LONKING 72 1T LGQ856ALII HIEEHHFIE (I SPARE PARTS MANUAL FOR FRONT AXLE

181920 21 22 23 242526 27 28

191



LGQS856ALII B IREHAFEL/: KT SPARE PARTS MANUAL FOR FRONT AXLE

LONKING 72T

FUE 2 FU% MAIN REDUCTOR ASSEMBLY (36403000030)

s sRHD KR FAZ HE RS/
Item Code Parts Description Specification Qty Original No./Remarks
1 | 36403100039 | @i ZWALE Lock nut 1 | LG50F.04301A
2 | 36403100136 | #pH Washer 1 | LGQ518.04.03-001
3 | 56145023601 | O JEZRE[51.5%5.3 O-ring 51.5x5.3 1 | GB/T3452.1
4 | 36403100150 | # )y Shim 1 | LGQ856AL.03-009
5 | 36403000031 | fr \iE22 ik Input flange assembly 1 | LGQS856AL.03.01
6 51210111615 | #t: M12x1.5x50 Bolt M12x1.5x50 10.9 1 GB/T5785
7 51401110107 | #J#12 Washer 12 1 GB/T93
8 51210120315 | % M14x1.5x55 Bolt M14x1.5%55 10.9 7 GB/T5785
9 51401120107 | #[# 14 Washer 14 7 GB/T93
10 | 36403100043 | ##f i Seal cover 1 | LG50F.04305A
11 | 52323002301 | #i7&31312E/P6X Bearing 31312E/P6X 1 GB/T297
12 | 36403100142 | HizkE Bearing sleeve 1 | LGQ856AL.03-002
13 | 36403100143 | k& Spacer sleeve 1 | LGQ856AL.03-003
14 | 36403100144 | #HH&lEE Distance sleeve of bearing 1 LGQ856AL.03-004
15 | 36403100066 | iff#E Adjusting pad 1 | LG50F.04331A
16 | 52323002401 | Hh7#31313/P6X Bearing 31313/P6X 1 GB/T297
17 | 36403100145 | Eshi gk e Active spiral bevel gear 1 | LGQS856AL.03-005
18 | 36403000012 | i-HEdEfs Thrust bolt 1 | LG50F.04329A-330A

192




-
LONKING 72 1T LGQ856ALII HIEEHHFIE (I SPARE PARTS MANUAL FOR FRONT AXLE

1920 21 22 23 242526 27 28

193



LGQS856ALII B IREHAFEL/: KT SPARE PARTS MANUAL FOR FRONT AXLE

LONKING 72T

FUE 2 FU% MAIN REDUCTOR ASSEMBLY (36403000030)

s Py 2R A HE FES/%&E
Item Code Parts Description Specification Qty | Original No./Remarks
19 | 51312001219 | #&HE M27x2 Nut M27x2 8 1 | GB/T6173
20 | 36403100063 | 1-5*[E Check washer 1 | LG50F.04328A
21 | 36403100139 | iH#iZ £} Adjusting nut 2 | LGQ518.04.03-008
22 | 52324001401 | %7k 32216 Bearing 32216 2 | GBIT297
23 | 36403100148 | Hlik % Bearing cover 2 | LGQ856AL.03-007
24 | 36403100062 | 8% 4 Lock disc 2 | LG50F.04327A
25 | 51401100107 | #[& 10 Washer 10 2 | GB/T93
26 | 51227101014 | i M10x1x20 Bolt M10x1x20 8.8 2 | GB/T32.3
27 | 51512082301 | JT 144 3.2%x26 Cotter pin 3.2x26 12 | GB/T91
28 | 51333000621 | #2Ef M14x1.5 Nut M14x1.5 10 12 | GB/T9458
29 | 36403000028 | Z i % Mk Differential assembly 1 | LGQ518.04.03.02
30 | 36403100146 | # &g fiek ke Passive spiral bevel gear 1 | LGQB56AL.03-006
31 | 36403100149 | #shigjesktiseizte | Bolt for passive spiral bevel gear 12 | LGQ856AL.03-008
32 | 36403100061 | #k#z 16#x500 Iron wire 16#x500 2 | LG50F.04326A
33 | 36403100060 | 12 #: Bolt 4 | LG50F.04325A
34 | 36403100138 | FE4¢ Bracket 1 | LGQ518.04.03-005
35 | 52304020601 | %#i#& NJ2307 Bearing NJ2307 1 | GB/T283
36 | 56177007502 | %iffE FB80x100x10 | O-ring seal FB80x100x10 2 | GB/T9877.1

194




-
LONKING 72 1T LGQ856ALII HIEEHHFIE (I SPARE PARTS MANUAL FOR FRONT AXLE

13 14 45 16 17 18 19

28 27 26 25 24

Vo

35 34 3332 31 30 29

195



LGQS856ALII B IREHAFEL/: KT SPARE PARTS MANUAL FOR FRONT AXLE

LONKING 72T

BTN YEE 8% H s WHEEL REDUCTOR ASSEMBLY (36403000029)

F5 Gt P i HE YRS TR
Item Code Parts Description Specification | Qty Original No./Remarks

1 | 36400100042 | fil5h4E Brake disc 1 | LG853.04.01-019

2 | 36400100039 | #llzhALig: Bolts of brake disc 10 | LG853.04.01-016

3 | 51401150107 | %20 Washer 20 10 | GB/T93

4 | 51204090914 | #24: M8x16 Bolt M8x16 6 | GB/T5783

5 | 51401090107 | #4&8 Washer 8 6 | GB/T93

6 | 36402100195 | i 4H1F Oil seal assembly 1 | LG853.04.01-018/856

7 | 36400100040 | # Pl Washer 1 | LG853.04.01-017

8 | 52326002301 | li%32024 Bearing 32024 1 | GB/T297

9 | 51309001119 | #2HF M22x1.5 | Nut M22x1.5 10 | GB/T6171

10 | 51401160107 | #E22 Washer 22 10 | GB/T93

11 | 36400100037 | #&3% Wheel shell 1 | LG853.04.01-015

12 | 52324001901 | fli#&32221 Bearing 32221 1 | GB/T297

13 | 36402100081 | k%t Internal gear 1 | LGQ856AL.01-002

14 | 36400100035 | [#ZEt Round nut 1 | LG853.04.01-013

15 | 51139220305 | #2%] M10x25 Screw M10x25 8.8 1 | GB/T70.1

16 | 36402100082 | 172 #:248 Planetary carrier 1 | LGQ856AL.01-003

17 | 36400100022 | %:HEigss Rim bolt 10 | LG853.04.01-001

18 | 36400100023 | #&HiE Lt Rim nut 10 | LG853.04.01-002

196



LONKING 72T

LGQS856ALII /3R sHAFE/: K SPARE PARTS MANUAL FOR FRONT AXLE

20
2122 23

i

36 35 34 3332 31 30 29

197



LGQS856ALII B IREHAFEL/: KT SPARE PARTS MANUAL FOR FRONT AXLE

LONKING 72T

B0 YEE #% H s WHEEL REDUCTOR ASSEMBLY (36403000029)

s It KR A% HE RS/ %vE
Item Code Parts Description Specification Qty Original No./Remarks
19 | 36480000008 | 1%%E Plug screw 1 LG853.04.01.05
20 | 36402100090 | fg%& Spacer sleeve 1 LGQ856AL.01-011
21 | 36402100091 | KFH% Sun wheel 1 LGQ856AL.01-012
22 | 51453400107 | #4150 Circlip 50 1 GB/T894.1
23 | 36402100003 | A% Adjusting support column 1 LG30F.04403A
24 | 51204111214 | #&4: M12x30 Bolt M12x30 8.8 12 GB/T5783
25 | 51401110107 | #J#12 Washer 12 12 GB/T93
26 | 36402100196 | &1 Wheel-side end cover 1 LGQ856AL.01-009B
27 | 36402100031 | f4k Link stopper 1 LG50F.04413A
28 | 36400100147 | fEili#k Fr Wheel-side shim 1 LG853.04.01-007B
29 | 52900000201 | #4£k9.525 (3/8) | 9.525 (3/8) Steel ball 3 GB/T308
30 | 36402100089 | 472 4 Planetary axletree 3 LGQS856AL.01-010
31 | 36402100086 | 1TAE k% 5 11 | Planetary gear spacer 2 3 LGQS856AL.01-007
32 | 36402100084 | 4 Stop ring 6 LGQ856AL.01-005
33 | 52901000601 | &%F5x55 Rolling needle 5x55 93 GB/T309
34 | 36402100085 | 17E%* Planetary gear 3 LGQ856AL.01-006
35 | 36402100083 | {72 k## 1 | Planetary gear spacer 1 3 LGQ856AL.01-004
36 | 36400100024 | O JZ[400x3.5 | O-ring 400x3.5 1 LG853.04.01-003

198




-
LONKING 72 1T LGQ856ALII HIEEHHFIE (I SPARE PARTS MANUAL FOR FRONT AXLE

199



-
LGQB856ALII B BRANHFEAL: Kt SPARE PARTS MANUAL FOR FRONT AXLE LONKING 721

B0 YEE #% H s WHEEL REDUCTOR ASSEMBLY (36403000029)

FFs SR 4R A% HE RS/ %vE
Item Code Parts Description Specification Qty Original No./Remarks

37 | 51401100107 | # 10 Washer10 2 GB/T93

200



-
LONKING 72 1T LGQ856ALII HIEEHHFIE (I SPARE PARTS MANUAL FOR FRONT AXLE

201



LGQS856ALII B IREHAFEL/: KT SPARE PARTS MANUAL FOR FRONT AXLE

LONKING 72T

Zi 4% 51 DIFFERENTIAL ASSEMBLY/(36403000028)

s S FHR Rz HE RS/
ltem Code Parts Description Specification Qty Original No./Remarks
1 36403100057 | Zi£asiEfe Differential bolt 8 LG50F.04322A
2 | 36403100282 | Ei# 2511 Differential casing Il 1 | LGQ518.04.03.02.01-002
3 | 36403100053 | *fHliAfe sy Half axle gear gasket 2 | LG50F.04318A
4 | 36403100052 | fhhiki4e Half axle gear 2 | LG50F.04317A
5 | 36403100056 | +-4il Cross axle 1 | LG50F.04321A
6 | 36403100054 | HEUi%e Angle gear 4 | LG50F.04319A
7 | 36403100055 | HEUife i Angle gear gasket 4 | LG50F.04320A
8 36403100281 | Zi##s5¢ 1 Differential casing | 1 LGQ518.04.03.02.01-001
9 51331000722 | #&E} M16x1.5 Nut M16x1.5 10 8 GB/T9457
10 | 51512170101 | #43x30 Pin 3x30 8 GB/T91

202



-
LONKING 72 1T LGQ856ALII HIEEHHFIE (I SPARE PARTS MANUAL FOR FRONT AXLE




-
LGQB856ALII B BRANHFEAL: Kt SPARE PARTS MANUAL FOR FRONT AXLE LONKING 721

Hr5e 8 AXLE HOUSING ASSEMBLY(36401000007)

Fr5 I HFR A o JE B 5% E
Item Code Parts Description Specification | Qty Original No./Remarks
1 | 36401100029 | fizh# Dust cover 2 | LGQ856AL.02-004
2 | 36401100025 | 4¢3 4% Wheel-side bearing shaft 2 | LGQS856AL.02-001
3 | 36401100028 | |47 4e Bracket of brake caliper 2 | LGQ856AL.02-003
4 | 36401100026 | RiHiHF Front axle shell 1 | LGQ856AL.02-002

204



-

LONKING 7= 1

LG853.04.04111 J5 ks Ac B SPARE PARTS MANUAL FOR REAR AXLE

205



LG853.04.04111 J5 IRSh#F LA K SPARE PARTS MANUAL FOR REAR AXLE

LONKING 72T

IXEHF K. AXLE ASSEMBLY (16480505160)

s It KR A% HE RS /%vE
Item Code Parts Description Specification Qty Original No./Remarks
1 | 36403000016 | j&tfr E1Lsh B AL Rear axle main drive assembly 1 LG853.04.04.02
2 51513141702 | #412x30 Pin12x30 2 GB/T119.1
3 | 51204133714 | %=t M16x40 Bolt M16x40 10.9 14 | GB/T5783
4 51401130107 | #[# 16 Washer 16 14 GB/T93
5 36480000008 | 5% Plug screw 2 LG853.04.01.05
6 | 36402000043 | f#E\Hilzh#s &k | Caliper disc brake assembly 4 LG853.04.01.03
7 | 36402000048 | &0 Jkid 75 Bk Wheel-side reducer assembly 2 LG853.04
8 | 51401150107 | #[& 20 Washer 20 16 | GB/T93
9 | 36400100043 | e Bolt 16 | LG853.04.01-020
10 | 36404100003 | %3k 4k Adapter 1 | LG853.04.01.04B-001
11 | 36404100004 | W5}k Nut 1 LG853.04.01.04B-002
12 | 36404100005 | % Oil tube 1 LG853.04.01.04B-003
13 | 36400100044 | ~¥-Hh Half-axle 2 LG853.04.01-021
14 | 36401000003 | #F5% A Axle casing assembly 1 LG853.04.01.01

206




-

LONKING 7= 1

LG853.04.04111 J5 ks Ac B SPARE PARTS MANUAL FOR REAR AXLE

207



LG853.04.04111 J5 IRSh#F LA K SPARE PARTS MANUAL FOR REAR AXLE

LONKING 72T

J& FAESE . REAR MAIN DRIVE ASSEMBLY (36403000016)

s It KR A% HE RS /%vE
Item Code Parts Description Specification Qty Original No./Remarks
1 51373011001 | #%EE M33x1.5 Bolt M33x1.5 1 GB/T890
2 | 36403100081 | #pg Washer 1 LG853.04.01.02-001
3 | 36403100082 | O JE O-ring 1 LG853.04.01.02-002
4 | 36403000014 | fAVEZEE Input flange welding 1 LG853.04.01.02.01
5 51203111514 | 142 M12x45 Bolt M12x45 10.9 1 GB/T5782
6 51401110107 | #[#12 Washer 12 1 GB/T93
7 51203121514 | 148 M14x45 Bolt 10.9 7 GB/T5782
8 | 51401120107 | #[514 Washer 14 7 GB/T93
9 | 56177012801 | % ¥JH62x93x12 Seal ring 2 GB/T9877.1
10 | 36403100083 | % *f i Seal cover 1 LG853.04.01.02-003
11 | 36403100084 | %tk Seal gasket 1 LG853.04.01.02-004
12 | 52323000601 | #h#31310 Bearing 31310 1 GB/T297
13 | 36403100088 | & Shaft sleeve 1 LG853.04.01.02-008
14 | 36403100086 | fH/KE Bearing sleeve 1 LG853.04.01.02-006
15 | 36403100097 | EahiZjiE-ihi%e Active screw bevel gear 1 LG853.04.04.02-001
16 | 36403100085 | Ji%EH Adjusting shim 1 LG853.04.01.02-005
17 | 52323000701 | #h#31311 Bearing 31311 1 GB/T297
18 | 36403100092 | &4t Bracket 1 LG853.04.01.02-012

208




-

LONKING 7= 1

LG853.04.04111 J5 ks Ac B SPARE PARTS MANUAL FOR REAR AXLE

209



LG853.04.04111 J5 IRSh#F LA K SPARE PARTS MANUAL FOR REAR AXLE

LONKING 72T

J& FAESE . REAR MAIN DRIVE ASSEMBLY (36403000016)

F5 Gt P i HE R B/ &E
Item Code Parts Description Specification Qty | Original No./Remarks
19 | 36403100060 | #Z#4: Bolt 4 | LG50F.04325A
20 | 36403000015 | Z i #8 H Y Differential assembly 1 | LG853.04.01.02.02
21 | 51512170101 | JF H443x30 Cotter pin 3x30 12 | GB/T91
22 | 51333000721 | #2Ef M16x1.5 Nut M16x1.5 12 | GB/T9458
23 | 36403100098 | KIZhEs-1h%e Big spiral bevel gear 1 | LG853.04.04.02-002
24 | 36403100091 | KIERfie-ii4ciZ4e | Big spiral bevel gear bolt 12 | LG853.04.01.02-011
25 | 52324001301 | %li#%32215 Bearing 32215 2 | GBIT297
26 | 51227101014 | #2#: M10x1x20 | Bolt M10x1x20 8.8 2 | GB/T32.3
27 | 51401100107 | #[&10 Washer 10 2 | GB/T93
28 | 36403100095 | 4% Hr Lock disc 2 | LG853.04.01.02-015
29 | 36403100094 | M i Bearing cover 2 | LG853.04.01.02-014
30 | 36403100093 | %2k} Adjusting nut 2 | LG853.04.01.02-013

210




LG853.04.04111 J5 ks Ac B SPARE PARTS MANUAL FOR REAR AXLE

LONKING 72T

27

31 30 29 28

36

21




LG853.04.04111 J5 IRSh#F LA K SPARE PARTS MANUAL FOR REAR AXLE

LONKING 72T

B0 YEE 8% H s WHEEL REDUCTOR ASSEMBLY (36402000048)

F5 Gt P i HE YRS TR
Item Code Parts Description Specification | Qty Original No./Remarks

1 | 36400100042 | fil5h4E Brake disc 1 | LG853.04.01-019

2 | 36400100039 | #llzhALig: Bolts of brake disc 10 | LG853.04.01-016

3 | 51401150107 | %20 Washer 20 10 | GB/T93

4 | 51204090914 | #24: M8x16 Bolt M8x16 8.8 6 | GB/T5783

5 | 51401090107 | #4&8 Washer 8 6 | GB/T93

6 | 36402100195 | i 4H1F Oil seal assembly 1 | LG853.04.01-018/856

7 | 36400100040 | # Pl Washer 1 | LG853.04.01-017

8 | 52326002301 | li%32024 Bearing 32024 1 | GB/T297

9 | 51309001119 | #&HF M22x1.5 | Nut M22x1.5 10 10 | GB/T6171

10 | 51401160107 | #E22 Washer 22 10 | GB/T93

11 | 36400100037 | #&3% Wheel shell 1 | LG853.04.01-015

12 | 52324001901 | fli#&32221 Bearing 32221 1 | GB/T297

13 | 36400100036 | k%t Internal gear 1 | LG853.04.01-014

14 | 36400100035 | [#Z Lt Round nut 1 | LG853.04.01-013

15 | 51139220305 | #2%] M10x25 Screw M10x25 8.8 1 | GB/T70.1

16 | 36400100146 | 172548 Planetary carrier 1 | LG853.04.01-011B

17 | 36400100022 | %:HEigss Rim bolt 10 | LG853.04.01-001

18 | 36400100023 | #&HiE Lt Rim nut 10 | LG853.04.01-002

212




LG853.04.04111 J5 ks Ac B SPARE PARTS MANUAL FOR REAR AXLE

20

—
©

LONKING 7= T

21

22

27

213




LG853.04.04111 J5 IRSh#F LA K SPARE PARTS MANUAL FOR REAR AXLE

LONKING 72T

B0 YEE #% F s WHEEL REDUCTOR ASSEMBLY (36402000048)

F5 Gt P VoS HE RS/
Item Code Parts Description Specification Qty Original No./Remarks
19 | 36480000008 | #Z%E Plug screw 1 | LG853.04.01.05
20 | 36400100026 | APH#E Sun wheel 1 LG853.04.01-005
21 | 51454410107 | 1452 Retainer ring 52 1 | GB/T894.2
22 | 36402100003 | V% %+ Adjusting support column 1 LG30F.04403A
23 | 51204111214 | #2#: M12x30 Bolt M12x30 8.8 12 | GB/T5783
24 | 51401110107 | #[E12 Washer 12 12 | GB/T93
25 | 36402100196 | #¢i4um i Wheel-side end cover 1 LGQ856AL.01-009B
26 | 36402100031 | R4k Link stopper 1 LG50F.04413A
27 | 36400100147 | f#ih# A Wheel-side shim 1 LG853.04.01-007B
28 | 52900000201 | 44#£9.525 (3/8) | 9.525 (3/8) Steel ball 3 | GB/T308
29 | 36400100030 | 172 #%H Planetary axletree 3 LG853.04.01-008
30 | 36402100086 | 1TAELif# 5 11 | Planetary gear spacer 2 3 LGQ856AL.01-007
31 | 36400100034 | 43 Stop ring 6 | LG853.04.01-012
32 | 52901000501 | j&%15x45 Needle roller 5x45 93 | GB/T309
33 | 36400100028 | 1724 Planetary gear 3 | LG853.04.01-006
34 | 36402100083 | 1ITAE K 1 | Planetary gear spacer 1 3 LGQ856AL.01-004
35 | 51401090107 | #[E8 Washer 8 2 | GBI/T93
36 | 60980002827 | O [ O-ring 1 | LG853.04.01-003

214




-
LONKING 72z 1 LG853.04.04111 J5 IXENH e 44 & i SPARE PARTS MANUAL FOR REAR AXLE

215



LG853.04.04111 J5 IRSh#F LA K SPARE PARTS MANUAL FOR REAR AXLE

LONKING 72T

Zi 2% 5 i DIFFERENTIAL ASSEMBLY (36403000015)

s It KR A HE RS/
Item Code Parts Description Specification | Qty Original No./Remarks
1 | 36403100079 | ZiH#viEte Differential bolt 8 | LG853.04.01.02.02-007
2 | 36403100080 | Z#H#s477 Differential right casing 1 | LG853.04.01.02.02-008
3 | 36403100078 | fAhlihfeik fr Half axle gear gasket 2 | LG853.04.01.02.02-006
4 36403100076 | Y-Hhiki%e Half axle gear 2 LG853.04.01.02.02-005
5 | 36403100072 | +5-4il Cross axle 1 | LG853.04.01.02.02-002B
6 | 36403100075 | #EUi%e Angle gear 4 | LG853.04.01.02.02-004
7 | 36403100074 | HEVEEHE Angle gear gasket 4 | LG853.04.01.02.02-003C
8 36403100070 | ZE#a% /o7t Differential left casing 1 LG853.04.01.02.02-001
9 | 51333000621 | #E£E M14x1.5 Nut M14x1.5 10 8 | GB/T9458
10 | 51512170101 | #43x30 Pin 3x30 8 | GB/T91

216




-
LONKING 72z 1 LG853.04.04111 J5 IXENH e 44 & i SPARE PARTS MANUAL FOR REAR AXLE

217



LG853.04.04111 J5 IRSh#F LA K SPARE PARTS MANUAL FOR REAR AXLE

LONKING 72T

M M AXLE HOUSING ASSEMBLY (36401000003)

F5 Gt P i HE R &S/ &E
Item Code Parts Description Specification Qty Original No./Remarks
1 36401100013 | Biz: i Dust cover 2 LG853.04.01.01-005
2 | 36401100008 | #&ik 57 444 Wheel-side bearing shaft 2 | LG853.04.01.01-001
3 | 36401100009 | H|Zh% 7 4e Bracket of brake caliper 2 LG853.04.01.01-002
4 | 36401100010 | gy G HF7eik Front & rear axle casings 1 LG853.04.01.01-003
5 | 36401100016 | Ja#F& [ EH | Fixing block for rear axle oil pipe 1 LG853.04.04.01-001

218




-
LONKING 72z 1 JHEL LA B SPARE PARTS MANUAL FOR CYLINDER

219



TG EC B SPARE PARTS MANUAL FOR CYLINDER

LONKING 72T

¥ 7) 3 il STEERING CYLINDER (16608040700)

Fre It R FA o JR B &
Item Code Parts Description Specification | Qty Original No./Remarks
1 56186001101 | P54 [E40x50x4 Scraper seal 40x50x4 2
2 36608090190 | HhE&E Shaft sleeve 1 Z1.40-630006B
3 36608040900 | & ZEAT Piston rod 1 Z1.40-630001B
4 51106211107 | #24T M8x10 Screw M8x10 45H 2 GB/T77
5 52900000502 | #4Ek6 Steel ball 6 1 GB/T308
6 56900003003 | O JZ[#|44.04x3.53 O-ring 44.04x3.53 1 AS568
7 36608020080 | y5%E Piston 1 Z1.40-630005C
8 | 61100000155 | %% 5/ [E90x74.5%6.3 Piston seal 90x74.5x6.3 1
9 56199003101 | 37 ¥£85x90%9.7 Support ring 85x90x9.7 2
10 | 36608011590 | fiIfk Cylinder body 1 Z1.40-631000BA
11 | 51451460107 | $4k62 Retaining ring 62 2 GB/T893.1
12 | 52555000401 | J%7i#i#K GE40ES-C3 Joint bearing GE40ES-C3 1 | JB/T8879
13 | 51453500107 | $4p&70 Retaining ring 70 1 | GB/T894.1
14 | 36608080040 | Ring 1 Z1.40-630002B
15 | 36608110020 | 3 &2 Spring retainer 1 | ZL40-630003A
16 | 56185000401 | ik PEl45x53%6 Scraper seal 45x53x6 1
17 | 56187000801 | %l % &} kg 45%60%12.5 Shaft seal ring 45x60x12.5 1
18 | 56199002201 | 37/&¥F45x50%9.7 Support ring 45x50%9.7 2

220



-
LONKING 72z 1 JHEL LA B SPARE PARTS MANUAL FOR CYLINDER

221



TG EC B SPARE PARTS MANUAL FOR CYLINDER

LONKING 72T

&5 5. STEERING CYLINDER (16608040700)

FFs It ES A% K RS % E
Item Code Parts Description Specification | Qty | Original No./Remarks
19 | 56188000302 | Z%1fE45%60.5%6.3 Buffer ring 45x60.5%6.3 1
20 | 36608030340 | F[E& Guide sleeve 1 ZL40-630004D
21 | 56192003601 | #4[#81.3x90%1.5 Retaining ring 81.3x90x1.5 1
22 | 56900005503 | O JZ[E|78.74%5.33 O-ring 78.74x5.33 1 AS568
36608990100 | # U Seal bag 1 ZL40-630000C

222



-
LONKING 72z 1 JHEL LA B SPARE PARTS MANUAL FOR CYLINDER

223



TG EC B SPARE PARTS MANUAL FOR CYLINDER

LONKING 72T

#2 2L BUCKET CYLINDER (16608106170)

Fr5 I EN A% K JR 5T
Item Code Parts Description Specification | Qty | Original No./Remarks
1 | 51451690107 | $4[& 120 Retaining ring 120 2 | GB/T893.1
2 | 52555000601 | >*7i%h#& GESOES-C3 | Joint bearing GES8OES-C3 1 |JB/T8879
3 | 51204090914 | iZf: M8x16 Bolt M8x16 8.8 4 | GB/T5783
4 36608260100 | [kt Press block 1 | ZL50F-710003A
5 | 36608460140 | T4 Cylinder body 1 | LG853DG I.07.07.20
6 36608260010 | Ttk Guide board 1 Z1.50F-710005
7 | 56200008101 | 44{5#£180%x172x6.2 Contaminant exclusion seal 180x172x6.2 2
8 52900000402 | #4Ek8 Steal ball 8 1 GB/T308
9 51106232907 | 14T M12x18 Screw M12x18 45H 1 | GB/T77
10 | 51106233007 | #24] M12x28 Screw M12x28 45H 1 GB/T77
11 | 36608020220 | iif% Piston 1 | LG853.710002C
12 | 56189002601 | i ZE# £} 180x159x8 | Piston seal 180x159%8 1
13 | 56199001501 | 3 7#&¥£175%180x15 Support ring 175x180%15 2
14 | 56900005003 | O JE|#/88.49x3.53 O-ring 88.49%x3.53 1 | AS568
15 | 56900006103 | O J£|#/170.82x5.33 O-ring 170.82x5.33 1 AS568
16 | 56908001804 | O JEl# 179.4x3.1 O-ring 179.4x3.1 1 JISB2401
17 | 36608030210 | F[ME Guide sleeve 1 | LG853.710001
18 | 56188001202 | 2% F590%105.5%6.3 Buffer ring 90x105.5%6.3 1

224




-

LONKING 7= 1

TG ECAE T SPARE PARTS MANUAL FOR CYLINDER

225



TG EC B SPARE PARTS MANUAL FOR CYLINDER

LONKING 72T

#2213 . BUCKET CYLINDER (16608106170)

FFs gL E FA% B JR 5T
Item Code Parts Description Specification | Qty | Original No./Remarks
19 | 56199003201 | >Z7&k¥£90x95%15 Support ring 90x95x15 2
20 | 56187002301 | i % #FpE90x105%12.5 | Shaft seal ring 90x105x12.5 1
21 | 56185000901 | [54:[&190x100x7 Dust ring 90x100x7 1
22 | 51401150107 | #8120 Washer 20 12 | GB/T93
23 | 51210151714 | % M20x1.5x55 Bolt M20x1.5%55 8.8 12 | GB/T5785
24 | 36608042240 | & ZENF AL Piston rod groupware 1 |LG853DGI.07.07.30
25 | 56186000501 | 54 RE80%95%5 Dust ring 80 x 95 x 5 2
26 | 36608090230 | filiE Shaft sleeve 1 | ZL50F-710004B
36608990280 | #* U Seal bag 1 LG853.710000F

226



-
LONKING 72z 1 JHEL LA B SPARE PARTS MANUAL FOR CYLINDER

227



TG EC B SPARE PARTS MANUAL FOR CYLINDER

LONKING 72T

8 i BOOM CYLINDER (16608100270)
Fr5 I E2N i K JR B 5% E
Item Code Parts Description Specification | Qty | Original No./Remarks
1 | 52555000501 | %%k GEGOES-C3 Joint bearing GE60ES-C3 1 | JB/T8879
2 | 36608040640 | iHZEAT Piston rod 1 | LG853.720001A
3 | 51106231607 | #%] M12x10 Screw M12x10 45H 1 | GBI/T77
4 51106233007 | %] M12x28 Screw M12x28 45H 1 GB/T77
5 52900000402 | #4Ek8 Steal ball 8 1 GB/T308
6 | 51453730107 | $4[&140 Retaining ring 140 1 | GB/T894.1
7 36608080050 | ¥ Ring 1 Z1.50D-720004B
8 56900004203 | O J£[#133.02x2.62 O-ring 133.02x2.62 1 AS568
9 | 56900005303 | O JZ[E151.99x3.53 O-ring 151.99x3.53 1 | AS568
10 | 36608110030 | 3%+ Spring retainer 1 | ZL50D-720005A
11 | 56192084701 | 4k 151x160%1.52 Retaining ring 151x160x1.52 1
12 | 56900005903 | O JE|#/148.59%5.33 O-ring 148.59x5.33 1 | AS568
13 | 36608030370 | F& Guide sleeve 1 Z1.50D-720003D
14 | 56188001002 | 2%{1F580x95.5%6.3 Buffer ring 80x95.5%6.3 1
15 | 56199003001 | Z#&3¥f 80x85x9.7 Support ring 80x85%9.7 2
16 | 56185000801 | [z FE80x90x7 Scraper seal 80x90x7 1
17 | 56187002101 | i FH % $E80x95%x12.5 Shaft seal ring 80x95x12.5 1
18 | 56900004803 | O JE[€78.97x3.53 O-ring 78.97x3.53 1 | AS568

228




-
LONKING 72z 1 JHEL LA B SPARE PARTS MANUAL FOR CYLINDER

229



TG EC B SPARE PARTS MANUAL FOR CYLINDER

LONKING 72T

)8 L BOOM CYLINDER (16608100270)

FFs gL E2N FA% B JR 5T
Item Code Parts Description Specification | Qty | Original No./Remarks
19 | 36608020520 | &% Piston 1 LG853.720002
20 | 56200001001 | 4Hy5#£160x152%6.2 Dust ring 160x152x6.2 2
21 | 56189001101 | i%%E%:f[E(160x139%8 Piston seal 160x139x8 1
22 | 56199001203 | 3 /&K¥155x160%15 Support ring 155x160x15 2
23 | 36608011290 | HLfA Cylinder housing 1 LG853.721000B-ZA
24 | 51451640107 | #4kE 105 Retaining ring 105 2 | GB/T893.1
25 | 52555000301 | S fifhk GE70ES-C3 | Joint bearing GE70ES-C3 1 | JB/T8879
36608990700 | & &4 Seal bag 1 LG853.720000B

230



LONKING 72X

BEHL THE TOOL KIT

BEALTE TOOLKIT

231



-
BEHL T E TOOLKIT LONKING 721

BEMLTE TOOL KIT
FF5 b B s HE FES / &¥E
Item Code Part Description Specification Qty Original NO./Remarks
1 80803103366 AR F Shifting spanner 375mm 1
2 80803103367 R TF Shifting spanner 200mm 1
3 80803300139 — Rz ] Flat screw driver 250mm 1
4 80803300140 ) Flat screw driver 125mm 1
5 80803300142 g ) Cross screw driver 125mm 1
6 80803300055 N 22 Pliers 200mm 1
7 80803300056 SR an Short connecting rod 120mm 1
8 80803900316 R[] 5 He AR Ratchet handle 250mm 1
9 80803103369 Bk T Offset ring spanner 10-12 1
10 80803103370 RELAFAERTF Offset ring spanner 13-15 1
11 80803103371 R AFAEAR T Offset ring spanner 14-17 1
12 80803103372 KL AR T Offset ring spanner 17-19 1
13 80803103373 RELAFAERTF Offset ring spanner 22-24 1
14 80803103374 R AFAEAR T Offset ring spanner 27-30 1
15 80803103375 Bk RARTF Non-shifting spanner 13-15 1
16 80803103376 KR ARAR T Non-shifting spanner 10-12 1
17 80803103377 KL ARARF Non-shifting spanner 14-17 1
18 80803103378 XL R TF Non-shifting spanner 16-18 1

232



LONKING 72X

BEHL THE TOOL KIT

BEALTE TOOLKIT

233



BEHLT.H TOOLKIT

LONKING 72X

BENL T HE TOOLKIT

FF5 b B s HE FES / &¥E
Item Code Part Description Specification Qty Original NO./Remarks
19 80803103379 WOS SITER Non-shifting spanner 22-24 1
20 80803103380 ML ARAR T Non-shifting spanner 27-30 1
21 80803200155 EiE Socket ®32 1
22 80803200156 B Socket o27 1
23 80803200157 =5 Socket ®24 1
24 80803200158 B=iE Socket ®22 1
25 80803200159 B Socket ®19 1
26 80803200160 £ Socket 18 1
27 80803200161 B Socket ®17 1
28 80803200162 BRE Socket ®16 1
29 80803200163 =5 Socket d14 1
30 80803200164 = Socket 13 1
31 80803200165 B Socket o1 1
32 80803900320 = Socket P12 1
33 60911011668 JEREE S Pressure connector 1
34 68080000044 JEJ13R Pressure gauge Y60-25mpa 1
35 60911011667 Jk 734k Pressure gauge connector 1
36 80803900317 WATIA Sliding handle 250mm 1

234




-
LONKING 721 BEHL T TOOLKIT

BEALTE TOOLKIT

P S 6 6 6

/// S

A
-




BEHL T H TOOLKIT l.onl(l'nG 21

w
N
-

60911010174 B Brake hose

N
w
[¢]



-
LONKING 7= 1 T8 A4 GREASING POINTS INDICATION LAYOUT

GREASING POINTS INDICATION LAYOUT JEI& 59 E

478 i
GREASE

o

e
HYDRAULIC
o

E
TRANSMISSION
OIL

EE
KR A,
HHETHRI
THE LUBRICATION
AND MAINTENANCE
DIESEL ENGINE IS

ACCORDING TO THE
OPERATION MANUAL.

el

Hr e
AXLE Ol

LT ARz

See ENGINE User Manual For ~ LUBRICATION POINTS  INDICATION

CO%L?\}EG
Proper Maintenance FLUID

500N /'

ook
ﬁ? o0
|

237



KNG 5 DIESEL ENGINE SYSTEM

LONKING 72X

RN 5B LIST OF VULNERABLE PARTS OF THE ENGINE

As

ltem

G2

Part Description

HE
Qty

RES / #&iE
Original NO./Remarks

1

© 00 N O OO B~ w DN

PAHETE S (AR IE )

AT ST B (HRIHAHIE )

WA IE S (AR DE )

WA S TR AR (HATAHE )

WA EE Gl E)

R CGEBIKE. MR FEZERR B )
R (g i B R A XU FE2R )

&L

R EAL

ZEHL

R 2%

IKFE
HUHTIETS &5l B
e ML vt it 5 Rl
TAIETER
FAIEIE G

Fuel filter(Fuel fine filter)

Fuel filter element (Fuel fine filter)

Electrical oil&water filter(Fuel coarse filter)

Fuel filter element (Fuel coarse filter)

Oil and air segregator

Wedge belts(Connection water pumps, fan trays, and generators)
Wedge belts(Connecting the crankshaft pulley and the fan tray)
Starter

Alternator

Air compressor

Supercharger

Water pump

Engine oil filter assembly

Rotation type oil filter element assembly

Air filter

Air filter element

1
2

612600081333
612600081333
612600083451
612600081294
612600010172
612600090682
612600061349
612600090479
612600090206D
612600130623
612601111005
612600061739
612600070347
61000070005
612600115509
612600114993

238



al
B1

AT

B2

A2

B R

Hydraulic schematic diagram

1 W 3 gk 2%
2 # | 2R
3 LE%E
4 8]y i gk
5 56 5 fit i 1
6 It 5t i

7 AR e 1 AR

8 & 17 il 1T

9 % F = T

10 W 1% % i 1
11 e |-yl T
12 25 T GiL

oONO O~ WON -

9

Strainer

Steering pump
Working pump
Strainer

Oil supply valve
Priority valve
Hydraulic steering gear
Steering cylinder

Pilot control handle

10 Multi-way Hydraulic valve
11 Bucket cylinder
12 Boom cylinder



	1: 转向液压系统
	页面 2
	页面 3
	页面 4
	5:  
	页面 6
	7: 全液压转向机总成
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23
	页面 24
	页面 25
	页面 26
	页面 27
	页面 28

